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Summary of Test Result

Report Ref Std. Result

Clause Clause Test tems (PASS/FAIL) Remark
3.1 15.247(a)(1) Number of Channels Pass -
3.2 15.247(a)(1) Hopping Channel Separation Pass -
3.3 15.247(a)(1) Dwell Time of Each Channel Pass -
3.4 15.247(a)(1) 20dB Bandwidth Pass -
34 2.1049 99% Occupied Bandwidth Pass -

15.247(b)(1)
35 15.247(b)() Peak Output Power Pass
3.6 15.247(d) Conducted Band Edges Pass -
3.7 15.247(d) Conducted Spurious Emission Pass -
Radiated Band Edges and

38 15.247(d) Radiated Spurious Emission Pass i
3.9 15.207 AC Conducted Emission Pass -
3.10 15.203 Antenna Requirement Pass -

Conformity Assessment Condition:

1. ECR inquiry for data referencing from AARG1KAW has been approved by FCC. The ECR inquiry and the
associated document are submitted in the confidential exhibit.

2. A4RGB8AKS is different from FCC ID: AARG1KAW (Reference model), in the following:
® The only difference between AARG1KAW and A4ARG8AKS are the LTE and NTN function, which is

depopulated by hardware.

3. All the test results are referenced from AARG1KAW (Sporton Test Report FR4D1914G), and spot check
results to justify data referencing is presented in the Appendix E.

4. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the
regulation limits or in accordance with the requirements stipulated by the applicant/manufacturer who
shall bear all the risks of non-compliance that may potentially occur if measurement uncertainty is taken
into account.

5. The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”.

Disclaimer:

The product specifications of the EUT presented in the test report that may affect the test assessments are
declared by the manufacturer who shall take full responsibility for the authenticity.

Reviewed by: Yun Huang
Report Producer: Lucy Wu
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1 General Description

1.1 Product Feature of Equipment Under Test

Product Feature

General Specs

Antenna Type

Bluetooth, BLE, BLE ASK, BLE GFSK, Wi-Fi 2.4GHz 802.11b/g/n/ac/ax, Wi-Fi 5GHz 802.11a/n/ac/ax,
NFC, UWB, 60GHz, and GNSS.

Bluetooth: PIFA Antenna

EUT Information List

Performed Test Item

51161WRBNL320R RF Conducted Measurement
51161WRBNL31SK Radiated Spurious Emission
51161WRBNL31TB Conducted Emission

Antenna information

2400 MHz ~ 2483.5 MHz Peak Gain (dBi) |-5.4

Remark: The EUT's information above is declared by manufacturer. Please refer to Disclaimer in report

summary.

1.2 Modification of EUT

No modifications made to the EUT during the testing.

1.3 Testing Location

Test Site

Sporton International Inc. Wensan Laboratory

Test Site Location

No.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Test Site No.

Sporton Site No.

THO5-HY, CO07-HY, 03CH11-HY

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC designation No.: TW3786

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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1.4 Applicable Standards

According to the specifications declared by the manufacturer, the EUT must comply with the
requirements of the following standards:

+ FCC Part 15 Subpart C §15.247

+ FCC KDB Publication No. 558074 D01 15.247 Meas Guidance v05r02
+ FCC KDB 414788 D01 Radiated Test Site v01r01

¢+ ANSI C63.10-2013

Remark:

1. All the test items were validated and recorded in accordance with the standards without any
modification during the testing.

2. The TAF code is not including all the FCC KDB listed without accreditation.

TEL : 886-3-327-0868 Page Number 1 6 of 27
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2 Test Configuration of Equipment Under Test

2.1 Carrier Frequency Channel

Frequency Band Channel (II:\;eHcl) Channel (II:\;quZ) Channel (II:\;Ie-ﬁz)
2 2404 32 2434 59 2461
3 2405 33 2435 60 2462
4 2406 34 2436 61 2463
5 2407 35 2437 62 2464
6 2408 36 2438 63 2465
7 2409 37 2439 64 2466
8 2410 38 2440 65 2467
9 2411 39 2441 66 2468
10 2412 40 2442 67 2469
11 2413 41 2443 68 2470
12 2414 42 2444 69 2471
13 2415 43 2445 70 2472
14 2416 44 2446 71 2473

2404-2478 MHz 15 2417 45 2447 72 2474
16 2418 46 2448 73 2475
17 2419 47 2449 74 2476
18 2420 48 2450 75 2477
19 2421 49 2451 76 2478
20 2422 50 2452 - -
21 2423 51 2453 - -
22 2424 52 2454 - -
26 2428 53 2455 - -
27 2429 54 2456 - -
28 2430 55 2457 - -
29 2431 56 2458 - -
30 2432 57 2459 - -
31 2433 58 2460 - -

TEL : 886-3-327-0868 Page Number 1 70of 27

FAX : 886-3-327-0855 Issue Date : Apr. 28, 2025

Report Template No.: BU5-FR15CBT Version 2.4 Report Version 101




ssamonas. FCC RADIO TEST REPORT

Report No. : FR511002G

2.2 Test Mode

a. The EUT has been associated with peripherals and configuration operated in a manner tended to

maximize its emission characteristics in a typical application. Frequency range investigated:

conduction emission (150 kHz to 30 MHz)radiation emission (9 kHz to the 10th harmonic of the

highest fundamental frequency or to 40 GHz, whichever is lower). For radiated measurement, the

measured emission level of the EUT was maximized by rotating the EUT on a turntable, adjusting

the orientation of the EUT and EUT antenna in three orthogonal axis (X: flat, Y: portrait, Z:

landscape), and adjusting the measurement antenna orientation, following C63.10 exploratory test

procedures and only the worst case emissions were reported in this report.

b. AC power line Conducted Emission was tested under maximum output power.

The following summary table is showing all test modes to demonstrate in compliance with the standard.

Summary table of Test Cases

Test Item Data Rate / Modulation
Bluetooth LE 1Mbps Bluetooth LE 2Mbps
ASK ASK
Conducted Mode 1: CHO2_2404 MHz Mode 4: CHO2_2404 MHz
Test Cases

Mode 2: CH38_2440 MHz
Mode 3: CH76_2478 MHz

Mode 5: CH38_2440 MHz
Mode 6: CH76_2478 MHz

AC Conducted

Emission

Mode 1: Bluetooth-LE (CH. 38) ASK Tx + USB Cable (Charging from AC Adapter)

Remark:

1. For radiation spurious emission, the modulation and the data rate picked for testing are
determined by the Max. RF conducted power.
2. The detailed Radiated test modes are shown in Appendix C.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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2.3 Connection Diagram of Test System

<AC Conducted Emission Mode>

120Wac/kEiHz
Adapter

]
EUT

(USE Cable)

EUT

<Bluetooth-LE ASK Tx Mode>

1200WackiHz
Adapter
EUT
(USE Cable)
EUT
TEL : 886-3-327-0868 Page Number 1 9of 27
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2.4 Support Unit used in test configuration and system

Item |Equipment Brand Name [Model Name [FCC ID Data Cable [Power Cord

1. |Adapter N/A N/A N/A N/A N/A

2.5 EUT Operation Test Setup

The RF test items, utility “adb version 1.0.40” was installed in Notebook which was programmed in
order to make the EUT get into the engineering modes to provide channel selection, power level, data

rate and the application type and for continuous transmitting signals.

2.6 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

Example:
The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10 dB attenuator.

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)

TEL : 886-3-327-0868 Page Number 1 10 of 27
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3 Test Result
3.1 Number of Channel Measurement

3.1.1Limits of Number of Hopping Frequency

Frequency hopping systems in the 2400-2483.5 MHz band shall use at least 15 channels.

3.1.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.1.3Test Procedure

1. The testing follows ANSI C63.10-2013 clause 7.8.3.

2. The RF output of EUT is connected to the spectrum analyzer by RF cable and attenuator. The
path loss is compensated to the results for each measurement.
Set the maximum power setting and enable the EUT to transmit continuously.

4. Enable the EUT hopping function.

5. Use the following spectrum analyzer settings: Span = the frequency band of operation;
RBW = 300 kHz; VBW > RBW; Sweep = auto; Detector function = peak; Trace = max hold.

6. The number of hopping frequency used is defined as the number of total channel.

7. Record the measurement data derived from spectrum analyzer.

3.1.4Test Setup

i

Spectrum Analyzer EUT
3.1.5Test Result of Number of Hopping Frequency
Please refer to Appendix A.
TEL : 886-3-327-0868 Page Number 1 11 of 27
FAX : 886-3-327-0855 Issue Date : Apr. 28, 2025

Report Template No.: BU5-FR15CBT Version 2.4 Report Version 101



ssamonas. FCC RADIO TEST REPORT Report No. : FR511002G

3.2 Hopping Channel Separation Measurement

3.2.1Limit of Hopping Channel Separation

Frequency hopping systems operating in the 2400-2483.5 MHz band may have hopping channel
carrier frequencies that are separated by 25 kHz or two-thirds of the 20 dB bandwidth of the hopping

channel, whichever is greater.

3.2.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.2.3Test Procedures

1. The testing follows ANSI C63.10-2013 clause 7.8.2.

2. The RF output of EUT is connected to the spectrum analyzer by RF cable and attenuator. The
path loss is compensated to the results for each measurement.

3. Set the maximum power setting and enable the EUT to transmit continuously.

4. Enable the EUT hopping function.

5. Use the following spectrum analyzer settings:
Span = wide enough to capture the peaks of two adjacent channels;
RBW = 300 kHz; VBW > RBW, Sweep = auto; Detector function = peak; Trace = max hold.

6. Measure and record the results in the test report.

3.2.4Test Setup

Spectrum Analyzer EUT
3.2.5Test Result of Hopping Channel Separation
Please refer to Appendix A.
TEL : 886-3-327-0868 Page Number 1 12 of 27
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3.3 Dwell Time Measurement

3.3.1Limit of Dwell Time

The average time of occupancy on any channel shall not be greater than 0.4 seconds within a period

of 0.4 seconds multiplied by the number of hopping channels employed.

3.3.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.3.3Test Procedures

1. The testing follows ANSI C63.10-2013 clause 7.8.4.

2. The RF output of EUT is connected to the spectrum analyzer by RF cable and attenuator. The
path loss is compensated to the results for each measurement.

3.  Set the maximum power setting and enable the EUT to transmit continuously.

4.  Enable the EUT hopping function.

5. Use the following spectrum analyzer settings: Span = zero span, centered on a hopping
channel; RBW = 1 MHz; VBW > RBW; Sweep = as necessary to capture the entire dwell time
per hopping channel; Detector function = peak; Trace = max hold.

6. Measure and record the results in the test report.

3.3.4Test Setup

Spectrum Analyzer EUT

3.3.5Test Result of Dwell Time

Please refer to Appendix A.

TEL : 886-3-327-0868 Page Number 1 13 of 27
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3.4 20dB and 99% Bandwidth Measurement
3.4.1Limit of 20dB and 99% Bandwidth

Reporting only

3.4.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.4.3Test Procedures

1. The testing follows ANSI C63.10-2013 clause 6.9.2 and 6.9.3.

2. The RF output of EUT is connected to the spectrum analyzer by RF cable and attenuator. The
path loss is compensated to the results for each measurement.

3. Set the maximum power setting and enable the EUT to transmit continuously.

4. Use the following spectrum analyzer settings for 20 dB Bandwidth measurement.
Span = approximately 2 to 5 times the 20 dB bandwidth, centered on a hopping channel;
RBW > 1% of the 20 dB bandwidth; VBW > RBW; Sweep = auto; Detector function = peak;
Trace = max hold.

5. Use the following spectrum analyzer settings for 99 % Bandwidth measurement.
Span = approximately 1.5 to 5 times the 99% bandwidth, centered on a hopping channel;
RBW within 1-5% of the 99% bandwidth; VBW > 3 * RBW; Sweep = auto; Detector function =
peak;
Trace = max hold.

6. Measure and record the results in the test report.

3.4.4Test Setup

e )

Spectrum Analyzer EUT
3.4.5Test Result of 20dB Bandwidth
Please refer to Appendix A.
3.4.6 Test Result of 99% Occupied Bandwidth
Please refer to Appendix A.
TEL : 886-3-327-0868 Page Number 1 14 of 27
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3.5 Output Power Measurement

3.5.1Limit of Output Power

The maximum peak conducted output power of the intentional radiator shall not exceed the following:
For frequency hopping systems operating in the 2400-2483.5 MHz band employing at least 75
non-overlapping hopping channels, and all frequency hopping systems in the 5725-5850 MHz band:
1 watt. For all other frequency hopping systems in the 2400-2483.5 MHz band 0.125 watts.

If directional gain of transmitting antennas is greater than 6 dBi, the power shall be reduced by the

same level in dB comparing to gain minus 6 dBi.

3.5.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.5.3Test Procedures

1. The testing follows ANSI C63.10-2013 clause 7.8.5.

n

The RF output of EUT is connected to the power meter by RF cable and attenuator. The path
loss is compensated to the results for each measurement.

Set the maximum power setting and enable the EUT to transmit continuously.

Measure the conducted output power with cable loss and record the results in the test report.

The average power is compensated with duty factor.

o o M w

Record the results in the test report.

3.5.4Test Setup

Power Meter EUT

3.5.5Test Result of Peak Output Power

Please refer to Appendix A.

3.5.6 Test Result of Average Output Power (Reporting Only)

Please refer to Appendix A.

TEL : 886-3-327-0868 Page Number 1 15 of 27
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3.6 Conducted Band Edges Measurement
3.6.1Limit of Band Edges

In any 100 kHz bandwidth outside the intentional radiation frequency band, the radio frequency power
shall be at least 20 dB below the highest level of the radiated power. In addition, radiated emissions

which fall in the restricted bands must also comply with the radiated emission limits.

3.6.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.6.3Test Procedures

1. The testing follows ANSI C63.10-2013 clause 7.8.6.

2.  Set the maximum power setting and enable the EUT to transmit continuously.

3.  Set RBW =100 kHz, VBW = 300 kHz. Band edge emissions must be at least 20 dB down from
the highest emission level within the authorized band as measured with a 100 kHz RBW. The
attenuation shall be 30 dB instead of 20 dB when RMS conducted output power procedure is
used.

4.  Enable hopping function of the EUT and then repeat step 2 and 3.

5.  Measure and record the results in the test report.

3.6.4Test Setup

e 2

Spectrum Analyzer EUT
3.6.5Test Result of Conducted Band Edges
Please refer to Appendix A.
3.6.6 Test Result of Conducted Hopping Mode Band Edges
Please refer to Appendix A.
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3.7 Conducted Spurious Emission Measurement

3.7.1Limit of Spurious Emission Measurement

In any 100 kHz bandwidth outside the intentional radiation frequency band, the radio frequency power
shall be at least 20 dB below the highest level of the radiated power. In addition, radiated emissions

which fall in the restricted bands must also comply with the radiated emission limits.

3.7.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.7.3Test Procedure

1. The testing follows ANSI C63.10-2013 clause 7.8.8.

2. The RF output of EUT is connected to the spectrum analyzer by RF cable and attenuator. The
path loss is compensated to the results for each measurement.

3. Set the maximum power setting and enable the EUT to transmit continuously.

4. Set RBW =100 kHz, VBW = 300 kHz, scan up through 10th harmonic. All harmonics / spurious
must be at least 20 dB down from the highest emission level within the authorized band as
measured with a 100 kHz RBW.

5. Measure and record the results in the test report.

6. The RF fundamental frequency should be excluded against the limit line in the operating

frequency band.

3.7.4Test Setup

e 2

Spectrum Analyzer EUT
3.7.5Test Result of Conducted Spurious Emission
Please refer to Appendix A.
TEL : 886-3-327-0868 Page Number 1 17 of 27
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3.8 Radiated Band Edges and Spurious Emission Measurement
3.8.1Limit of Radiated Band Edges and Spurious Emission

In any 100 kHz bandwidth outside the intentional radiator frequency band, all harmonics / spurious
must be at least 20 dB below the highest emission level within the authorized band. In addition,
radiated emissions which fall in the restricted bands must also comply with the limits as below.

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 - 0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705 -30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

3.8.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

TEL : 886-3-327-0868 Page Number 1 18 of 27
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3.8.3Test Procedures

1. The EUT is placed on a turntable with 0.8 meter for frequency below 1 GHz and 1.5 meter for
frequency above 1 GHz respectively above ground.

2. The EUT is set 3 meters away from the receiving antenna, which is mounted on the top of a
variable height antenna tower.

3.  For each suspected emission, the EUT is arranged to its worst case and then tune the Antenna
tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the maximum
reading. A pre-amp and a high pass filter are used for the test in order to get better signal level
to comply with the guidelines.

Set the maximum power setting and enable the EUT to transmit continuously.
Use the following spectrum analyzer settings:
(1) Span shall wide enough to fully capture the emission being measured;
(2) Set RBW =100 kHz for f <1 GHz, RBW = 1 MHz for f>1 GHz ; VBW > RBW; Sweep =
auto; Detector function = peak; Trace = max hold for peak
(3) For average measurement: use duty cycle correction factor method per 15.35(c).
Duty cycle = On time/100 milliseconds
On time = Ny*Ly+No*Lo+...+ N1 *LN 1 +N*L
Where N; is number of type 1 pulses, L, is length of type 1 pulses, etc.
Average Emission Level = Peak Emission Level + 20*log (Duty cycle)

6. Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level

7. Radiated testing below 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading.
When there is no suspected emission found and the emission level is with at least 6 dB margin
against QP limit line, the position is marked as “-*.

8. Radiated testing above 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading
for scanning all frequencies. When there is no suspected emission found and the harmonic

emission level is with at least 6 dB margin against average limit line, the position is marked as

“ o
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3.8.4Test Setup

For radiated test below 30MHz

i | RX Antenna
- 3m -

Metal Full Soldered Ground Plane

= ..

Spectrum Analyzer / Receiver

For radiated test from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

For radiated test from 1GHz to 18GHz

1~4m

N

Metal Full Soldered Ground Plane

==

Spectrum Analyzer / Receiver
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For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

== .

Spectrum Analyzer / Receiver

3.8.5Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which starts from 9 kHz to 30 MHz, is pre-scanned and the result which is 20 dB

lower than the limit line is not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -

semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result comes

out very similar.

3.8.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix C.

3.8.7Duty Cycle

Please refer to Appendix D.

3.8.8 Test Result of Radiated Spurious Emission (30MHz ~ 10" Harmonic)

Please refer to Appendix C.
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3.9 AC Conducted Emission Measurement
3.9.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio frequency
voltage that is conducted back onto the AC power line on any frequency or frequencies within the band

150 kHz to 30 MHz shall not exceed the limits in the following table.

Conducted limit (dBuV)
Frequency of emission (MHz)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.9.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.9.3Test Procedures

1. The EUT is placed 0.4 meter away from the conducting wall of the shielding room, and is kept at

least 80 centimeters from any other grounded conducting surface.

2. Connect EUT to the power mains through a line impedance stabilization network (LISN).
3. All the support units are connecting to the other LISN.
4. The LISN provides 50 ohm coupling impedance for the measuring instrument.
5. The FCC states that a 50 ohm, 50 microhenry LISN shall be used.
6. Both Line and Neutral shall be tested in order to find out the maximum conducted emission.
7. The frequency range from 150 kHz to 30 MHz is scanned.
8. Set the test-receiver system to Peak Detect Function and specified bandwidth (IF Bandwidth =9
kHz) with Maximum Hold Mode. Then measurement is also conducted by Average Detector and
Quasi-Peak Detector Function respectively.
TEL : 886-3-327-0868 Page Number 1 22 of 27
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3.9.4Test Setup

e e o A BT T Y e e T O S S £ e S R e I
I |
| |
| Rear of EUT to be flushed !
I with rear of table top I
I 1
I |
| |
N |
} ) EUT |
I : [ I l 80 e to
I Receiver | ground
I 500 RF Cable 80cm : plane
I |
| |4 |
| 2 I
| ’
| 2 .3|ﬂ' :
|
| AC :
| AMH |
| ALISH) |
| |
| - & s | -
' -~ | -~
I - - Bonded to horizontal l - 4
4 ground plane -
e e PR e Mg i Ml e e b
AMH = Artificial mains network {LISH)
AE = Associated equipment
EUT = Equipment under test
ISH = Impedance stabilization network
3.9.5Test Result of AC Conducted Emission
Please refer to Appendix B.
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3.10Antenna Requirements
3.10.1 Standard Applicable

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an
antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to comply
with the provisions of this section. The manufacturer may design the unit so that a broken antenna can
be replaced by the user, but the use of a standard antenna jack or electrical connector is prohibited.
This requirement does not apply to carrier current devices or to devices operated under the provisions
of § 15.211, 15.213, 15.217, 15.219, 15.221, or § 15.236. Further, this requirement does not apply to
intentional radiators that must be professionally installed, such as perimeter protection systems and
some field disturbance sensors, or to other intentional radiators which, in accordance with § 15.31(d),
must be measured at the installation site. However, the installer shall be responsible for ensuring that

the proper antenna is employed so that the limits in this part are not exceeded.

3.10.2 Antenna Anti-Replacement Construction

b) Unique (non-standard) antenna connector.
Use of a standard connector is also allowed if the connector is within the transmitter enclosure and
can only be accessed by disassembly of the transmitter, where such disassembly is not normally

required. The user manual must not show that user has access to the connector.
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4 List of Measuring Equipment

Instrument | Brand Name Model No. Serial No. | Characteristics Cal:)b;?etion Test Date Due Date Remark
Bilog Antenna |  TESEQ 0%580?2113818;\1 37059 & 01 | 30MHz~1GHz | Nov. 27, 2024 Ml\/?;rllzlé’z%g; Nov. 26, 2025 (O:F;gaiifﬂv)
Loop Antenna ggmzs‘ HFH2-22 100488 9 kHz~30 MHz | Aug. 29, 2024 Mﬂr,lzlé,z%g’[ Aug. 28, 2025 (oggaiifﬂv)
Horn Antenna SCHV(V:/?(RZBE BBHA 9120 D | 9120D-01620 | 1GHz~18GHz | Aug. 28, 2024 M,\/T;rllgé’zgg; Aug. 27, 2025 (og‘éﬂiff’ﬁy)
SH'ZE::ngom SCHV@RZBE BBHA 9170 1224 18GHz~40GHz | Jun. 24, 2024 Ml\/?;rllzlé’z%g; Jun. 23, 2025 (O:F;gaiifﬂv)
Amplifier | SONOMA 310N 187312 9kHz~1GHz | Dec. 07, 2024 M'\j\;rllgé’zggg; Dec. 06, 2025 (OggdHiif-OSY)
Preamplifier |  Keysight 83017A | MY53270080 | 1GHz~26.5GHz | Mar. 25, 2024 M@;},lé’g,zgggj Mar. 24, 2025 (Osgﬂ‘i‘fﬂw
Preamplifier |  Keysight 83017A | MY53270080 | 1GHz~26.5GHz | Mar. 24, 2025 thl‘;_zgé?gg;" Mar. 23, 2026 (oggﬂiifﬂv)
Preampifier | (> RUME | ERALOM IS £c1900249 | 1GHz-18GHz | Jan. 21, 2025 M@;r.l;é’zggg; Jan. 20, 2026 (OggdHii]t.i-ol—TY)
Preamplifier EMEC EM18G40G 060873 | 18GHz~40GHz | Sep. 02, 2024 Mw?;_lzlé’zgg;" Sep. 01, 2025 (oggﬂiifﬂv)
i‘:]zcl;rzueT Keysight N9O10A | MY54200486 | 10Hz~44GHz | Oct. 14, 2024 th;rllgé’zggg , | Oct 13, 2025 (o?gdHiif-oHnY)
E(’;"C'eTi\‘f:: Keysight | N9O38BA(MXE) | MY55420170 | 20MHz~8.4GHz | Jul. 19, 2024 M@;_lzlé?%g{ Jul. 18, 2025 (oggaiifﬁv)
Controller EMEC EM 1000 N/A taggnirfnmgst NIA Mlv?,:-r{r.lzlé,z 2§§4~ N/A (oggﬂiffﬁfv)
AntennaMast| EMEC  |AM-BS-4500-B|  N/A 1~4m N/A Mh/?;r.l;é,zggg L A (Osgﬂ‘i‘fﬂw
Turn Table EMEC TT 2000 N/A 0~360 Degree N/A Mw?;_lzlé’zggg " N/A (osgﬂifﬂv)
Software Audix | o 53| RK-00103 N/A NA | o | A (o?gaiifﬂv)
Hygrometer | TECPEL DTM-303B | TP200880 N/A Aug. 29, 2024 M,\,T;r_lzlélz%g | Aug. 28,2025 (OsgdHiif-ol-TY)
RFCable | S °oeR* sucloOgLEx 804013/2 30M~40G | Mar. 05, 2025 M@;};;SSS; Mar. 04, 2026 (o?gdHiif-O:Y)
RF Cable EBEEEF: SUCI?)';LEX MY2859/2 | 30MHz~40GHz | Mar. 05, 2025 M@;};?%g{ Mar. 04, 2026 (oggﬁiif?l—:]\()
RFCable | S °CR* sucloO;LEx 803951/2 9K~30M | Mar. 05, 2025 Mw?;_lzlé’z%g; Mar. 04, 2026 (osgﬂifﬂv)
RFCaple | g otRY | SUCOPLEX ] 8030512 30M~40G | Mar. 05, 2025 M@;r.l;é’zggg{ Mar. 04, 2026 (o?gdHiif-O:Y)
Filter Wainwright Ygg‘&:ﬁ;@? sng | 36H2 HONPasS| sep 10, 2004 th;r_lzlé’zgg; Sep. 09, 2025 (Oggﬁ:iff’;w
Attenuator HONOVA SM:?sl(goos 0028 N/A Sep. 10, 2024 M,\/?;r,lzlé,zggg; Sep. 09, 2025 (OggdHiff_O}_TY)
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Instrument | Brand Name Model No. Serial No. | Characteristics Cal:)b;?etlon Test Date Due Date Remark
Mar. 05. 2025~ Conducted
Hygrometer TECPEL DTM-303A TP201996 N/A Nov. 01, 2024 Mar. 08. 2025 Oct. 31, 2025 (THO5-HY)
. Mar. 05. 2025~ Conducted
Power Meter Agilent E4416A GB41292344 N/A Jun. 26, 2024 Mar. 08. 2025 Jun. 25, 2025 (THO5-HY)
. Mar. 05. 2025~ Conducted
Power Sensor Agilent E9327A US40441548 | 50MHz~18GHz | Jun. 25, 2024 Mar. 08. 2025 Jun. 24, 2025 (THO5-HY)
Signal Rohde & Mar. 05. 2025~ Conducted
Analyzer Schwarz FSV40 101566 10Hz~40GHz | Aug. 23, 2024 Mar. 08. 2025 Aug. 22, 2025 (THO5-HY)
Switch Control EC1300484 Mar. 05. 2025~ Conducted
Mainframe Burgeon ETF-058 (BOX3) N/A May 20, 2024 Mar. 08. 2025 May 19, 2025 (THO5-HY)
BTWIFI_Final
L - Conducted Other Mar. 05. 2025~ Conducted
Software Sporton verS|on3_24051 N/A Test ltem N/A Mar. 08. 2025 N/A (THO5-HY)
AC Power Conduction
Source ACPOWER | AFC-11003G | F317040033 N/A N/A Mar. 31, 2025 N/A (CO07-HY)
Rohde & Conduction
Software Schwarz EMC32 V10.30 N/A N/A N/A Mar. 31, 2025 N/A (CO07-HY)
- SCHWARZBE | VTSD 9561-F 9561-F Conduction
Pulse Limiter CK N N00373 9kHz-200MHz | Oct. 23, 2024 | Mar. 31, 2025 | Oct. 22, 2025 (CO07-HY)
HUBER + Conduction
RF Cable SUHNER RG 214/U 1358175 9kHz~30MHz Mar. 3, 2025 | Mar. 31, 2025 | Mar. 2, 2026 (CO07-HY)
Two-Line Conduction
V-Network TESEQ NNB 51 45051 N/A Mar. 24, 2025 | Mar. 31, 2025 | Mar. 23, 2026 (COO7-HY)
EMI Test Rohde & Conduction
Receiver Schwarz ESR3 102317 9kHz~3.6GHz | Sep. 23, 2024 | Mar. 31, 2025 | Sep. 22, 2025 (CO07-HY)
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5 Measurement Uncertainty

Uncertainty of Conducted Emission Measurement (150 kHz ~ 30 MHz)

Measuring Uncertainty for a Level of Confidence 3.7 dB
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 6.4 dB
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 6000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.1dB

Uncertainty of Radiated Emission Measurement (6000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.3dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 53dB
of 95% (U = 2Uc(y)) '
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Appendix A. Test Result of Conducted Test Items

Report Number : FR511002G

[Test Engineer: Willy Chang [Temperature: [ 21~25 °C
[Test Date: 2025/3/5~2025/3/8 [Relative Humidity: [ 51~54 %
TEST RESULTS DATA
20dB and 99% Occupied Bandwidth and Hopping Channel Separation
99 Hopping Channel | Hopping Channel
0 . .
Mod. Data Nx| CH. Freq. | 20dB BW Bandwidth Separation Separation Pass/Fail
Rate (MHz) (MHz) (MHz) Measurement Measurement
(MHz) Limit (MHz)
1Mbps| 1 02 2404 0.059 0.203 0.994 0.0392 Pass
1Mbps| 1 38 [ 2440 0.058 0.203 1.003 0.0388 Pass
BLE ASK 1Mbps| 1 76 2478 0.058 0.205 0.999 0.0387 Pass
2Mbps| 1 02 [ 2404 0.058 0.233 1.003 0.0389 Pass
2Mbps| 1 38 2440 0.058 0.202 0.999 0.0389 Pass
2Mbps| 1 76 2478 0.058 0.208 1.012 0.0388 Pass
TEST RESULTS DATA
Dwell Time
Hops Over | Package Dwell
Mod. Hopping Channel Occgpancy Tra_nsfer Time Limits Pass/Fail
Number Rate Time Time (sec)
(sec)
(hops) (msec)
BLE ASK 72 1867 0.062 0.116 04 Pass
TEST RESULTS DATA
Peak Power Table
Peak Power Power Limit Test
Mod. CH. | N (dBm) (dBm) Result
02 1 18.81 20.97 Pass
B;"\E“;ASSK 38 1 19.31 20.97 Pass
P 76 | 1 19.02 20.97 Pass
02 1 19.39 20.97 Pass
B'Z',EI:‘SSK 38 [ 1 19.64 20.97 Pass
P 76 | 1 19.45 20.97 Pass
TEST RESULTS DATA
Average Power Table
(Reporting Only)
Average Power Duty Factor
Mod. CH. | Ntx (dBm) (dB)
02 1 18.58 5.17
B;"\EI:SSK 38 1 19.19 5.17
P 76 | 1 18.90 5.17
02 1 18.96 5.11
B'Z',EI:‘SSK 38 [ 1 19.26 5.1
P 76 | 1 19.06 5.11
TEST RESULTS DATA
Number of Hopping Frequency
. Adaptive Frequency -
Num?g;;);:;;mmg Hopping (Clﬁ::;sel) Pass/Fail
(Channel)
72 20 > 15 Pass

Al-l1of 1
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INumber of Hopping Frequencyl
<1Mbps>

Number of Hopping Channel Plot

Channel 02 - 38

Channel 38 - 76

b::f‘lj;‘::l\ 30.00 dém Offset 24.63 dB @ RBW 100 kHz @ H:::::&:I‘ 30,00 dBm Offset 24.63 dB @ RBW 100 kHz @
S TN T [ T T TR O WA T T AT (YT
TR TR | PR NI
. ;f ;U \J U .;i ” \“J \ J( \ﬁ‘ !f !'EJJ N\. \,‘I 'll./ V Rﬁ ‘ ‘r' \\ H;‘ | H’ Il k\“/ 'u‘ \ \J 'lf i 1lu’ \JJJ,,,}J.'u {l‘ui IL‘J \J | \.’ \ I‘\f‘ ! LH I \J \1 k/ nw‘l‘ \J \J\f '\\Jl“f ".f L.’ \\‘ l.} H\r IIJI UU‘\I LE
-20 dBr—J‘ ‘l‘ -20 df T
-30 nar-f 1\ J‘ -30 dBm l'\
/ ]
o W o [
:‘::.::f 4 GHz SQIE BR_DE 441 GHz :;:;::.441 GHz 691&5 Slug2.4535GHz
J ) ) 4 i ] I
<2Mbps>
Number of Hopping Channel Plot
Channel 02 - 38 Channel 38 - 76
RJ:I ] 0 de OFf: @ RBW kHz @ J: m Offset 24.83 d8 & RBW 100 kHz @
JO TV TN N I Y N O o R A T TN T (Y TNV
o LI (TR | P O I
oar ULV PRRPIRARNIVIY | (GO T O AN VU v
dong —
-30 .,J‘ 1 L -30
-40-‘"f 1 ‘Il 40 o ]
v U -
:;:'23.4GHZ 691&5 5{_02‘1.441 GHz :;:'23.441 GHz 691&5 SlquAEBSGHz
)il ) GRR W )i ) I
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Hopping Channel Separation|

<1Mbps>

Channel Separation Plot on Channel 02 - 03

Channel Separation Plot on Channel 38 - 39

Spectrum o Spectrum o
Ref Level 30.00 d&m Offset 2483 d8 & RBW 300 kHz Ref Level 30.00 dém Offset 2458 d8 & RBW 300 kHz
lo At 20 d8 @ SWT 5ms @ VBW 300 kHz  Mode Swesp o Att 20 d8 @ BWT 5 ms @ VBW 300 kHz _Mode Sweep
@17k Max [@ 1Pk Max
M1[1] 17.13 dBm)| M1[1] 17.69 dBm|
M1 2.40400070 GHz y 11 2.43999640 GHz
20 cem oy D21 0.94 dp| 20 — D2(1)] o 0.42 dB|
- e ~ 994.21 kHz| ,»’ - P ~. 1.00289 MHZ|
10 derm - — -— — 10 d ~ - s
Pz — - ~ - - - ]
A ~_ - ~. |
0 di - = SN 0 di — = —
~ - —~ |
- T - [
-10 din = -10 sy —
-20 dBm 20 d
-30 dBm- -30 de
-40 dBm -40
-50 dBm -50 db
-60 dBm -60 d
CF 2.4045 GHz 691 pts Span 5.0 MHz CF 2.3405 GHz 691 pts Span 5.0 MHz
Marker Marker
Type | Ref | Trc | X-valug | ¥-valug | Function | Function Result [| Type | Ref | Trc | X-valug | ¥-valug | Function__| Function Result [|
ML 2.4040007 GHz 17.13 dém ML T 2.4399964 GHz 17.69 dam
D2 M1 1 994.21 kiz 0.94 dB D2 M1 1 1.00289 MHz 0,42 dB
L )il ] [ | CERREEE ] L )i J SHRRREE W
Date: 8.MAR.2025 00:3l: Date: 8.MAR.202f e

Channel Separation Plot on Channel 75 - 76

Spectrum

@

Ref Level 30.00 dBm

jo Att 20 dB & SWT

Offset 24.73 d2 » RBW 300 kHz
5 ms e VBW 300 kHz

Mode Sweep

@ 1Pk Max

20 dBm

Mi[1]

10 dem:

D2[1]

17.98 dBm)|
2.47700940 GHz|
0.16 dp)

998.55 kHz

0 di

-10. &
-19

20 dim:

-30 dBm:

40 dBm

~50 dBm-

60 dim:

CF 2.4775 GHz

691 pts

Span 3.0 MHz

Marker
X-valug |

¥-valug |

Function |

Function Result [|

Type | Ref | Trc |
ML 2.4770094 GHz

02 M1 1 998.55 kHz

17.98 dem
0.16 dB

[ )

Date: 8.MAR
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<2Mbps>

Channel Separation Plot on Channel 02 - 03

Channel Separation Plot on Channel 38 - 39

im 52 pectrum 52
Ref Level 30.00 d&m Offset 2483 d8 & RBW 300 kHz Ref Level 30.00 dém Offset 2458 d8 & RBW 300 kHz
lo At 20 d8 @ SWT 5ms @ VBW 300 kHz  Mode Swesp o Att 20 d8 @ BWT 5 ms @ VBW 300 kHz Mode Swesp
@17k Max [@ 1Pk Max
M1[1] 7.59 dBm M1[1] 17.64 dBm|
ML ~ 2.40399640 GHZ| » M1 2.44000070 GHZ|
20 dam - D21 0.54 dB = _‘ D2[1] 0.34 dB
s L e 1.00289 MHz /./ T e T 998.55 kHz
10 dBm: — — — — 10 di — ~ .
-~ s oy - - Ry e “
.y // - P . e -
od _ - od - - S
s [~ 10 B "
- o -
-20 dBm 20 d
-30 dBm- -30 de
-40 dBm -40
-50 dBm -50 db
60 dBm -0 d
CF 2.4045 GHz 691 pts Span 5.0 MHz CF 2.3405 GHz 691 pts Span 5.0 MHz
Marker Marker
Type | Ref | Trc | X-valug | ¥-valug | Function | Function Result [| Type | Ref | Trc | X-valug | ¥-valug | Function__| Function Result [|
ML 2.4039964 GHz 17.59 dém ML T 2.4400007 GHz 17.64 dém
D2 M1 1 1.00289 MHz 0.54 dB D2 M1 1 998.55 kHz 0.34 d6
L )il ] QR e L )i J QW e
Date: 8.MAR.2

Channel Separation Plot on Channel 75 - 76

Date: B.MAR.2025 00:52:07

Spectrum o
Ref Level 30.00 dém  Offset 24.73 dB @ RBW 300 kHz
o att 20 d8 @ SWT 5 ms @ VBW 300 khz _ Mode Sweep
(@ 17k Max
Mi[1] 16.08 dBm|
M1 2.47699640 GHz|
20 dBm = e D2[1] 0.12 dp)
o~ ~ ~ 1.01158 MHZ]
10 dem- ~ — —
— - — ~
- \\ /’41 .
od = -
- ~—
}/n,neF
-20 dBm-
-30 dBm
-40 dBm
-50 dBm
<60 dBm-
CF 2.4775 GHz 691 pts Span 5.0 MHz
Marker
Type | Ref | Trc | X-valug | ¥-valug | Function | Function Result [|
ML 2.4760964 GHz 16.08 dém
D2 M1 1 1.01158 MHz 0.12 d8
L J J Qi v
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Dwell Time

Total number of hops observed On-time hops count

Ref Level 30,00 dém  Offset 24.63 dB @ RBW 100 kHz
jo Att 20 dB & SWT 28.8 5 @ VBW 100 kHz

SGL

@17k Max

20 dBr ‘

Point: 1867

" HERVEARLS

-60 dBm-

CF 2.404 GHz 30000 pts 2.88s/ |
Marker

) ) T

Remark:

1. Dwell Time(sec) = Hops Over Occupancy Time (hops) x Package Transfer Time (sec)

2. The Hops over occupancy time is the total humber of hops observed in sweep point 30,000. This
shows that 1ms per on-time contains 1 hop. The total hops is finally counted via computer analysis.

3. Package transfer time(sec) = Total hops / observation sweep time

Calculation example:

Package transfer time(sec) = 1867 / 30000 = 0.0622 (msec)

Dwell Time(sec) = 1867 * 0.0000614 = 0.1161 (sec)
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20dB Bandwidth|
<1Mbps>

20 dB Bandwidth Plot in Channel 02

20 dB Bandwidth PI

ot in Channel 38

Spectrum

(=

Ref Level 30,00 dBm  Offset 2483 dB @ RBW 10 kHz

Spectrum

(=

Ref Level 30.00 dém Offset 24 53 dB @ RBW 10 kHz
o att 208 SWT  10.1ms @ VBW 30 kHz  Mode Sweep o Att 2068 SWT  10.1ms @ VBW 30 kHz Mode Swesp
@17k View [@ 1Pk View
MAL1] 5.81 dBm M1[1] 3.94 dBm
2.403972600 GHz 2.439973000 GHz
20 dBm | D2[1] 0.06 dB 20 di | D211] 0.06 dB
D1 2 dBr 58.800 kHz 1 16.697 dBi 8.200 kHz|
10 dBm- 10 di -
| Il
bas | - il
" ViGg 2 -3.303 dB f £g
D2 -3.798 dmr ¥ D2 -3. m \
; FARN . P AN
10 dBm / \\ 10 7 ~
-20 dBn -20 d |
R \“-\,f‘\f\ f/ )
" [ .20 di ~ [
e //’,‘pﬂ" ""“w\_\ * M""” e w”“m
40 ket fa, Ry— "~
wv“"'y-' % frae™" el
-50 dBm 50
-60 dBm -60 d
CF 2.404 GHz 10001 pts Span 2.0 MHz CF 2.44 GHz 10001 pts Span 2.0 MHz
il ] measuring... @RARARAAD W0 i

| Measuring...

[ [ CEEREEE™ ) //:

20 dB Bandwidth Plot in Channel 76

Spectrum

[@

Ref Level 30.00 dBm  Offset 2473 dB @ RBW 10 kHz
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Report No. : FR511002G

<2Mbps>

20 dB Bandwidth Plot in Channel 02

20 dB Bandwidth Plot in Channel 38
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99% Occupied Bandwidth|
<1Mbps>

99% Occupied Bandwidth on Channel 02 99% Occupied Bandwidth on Channel 38
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FCC RADIO TEST REPORT Report No. : FR511002G

<2Mbps>

99% Occupied Bandwidth on Channel 02 99% Occupied Bandwidth on Channel 38
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<1Mbps>

Low Band Edge Plot on Channel 02 High Band Edge Plot on Channel 76
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Hopping Mode Band Edges|
<1Mbps>

Hopping Mode Low Band Edge Plot Hopping Mode High Band Edge Plot
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IConducted Spurious Emission|
<1Mbps>
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<2Mbps>
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CSE Plot on Low Ch between 1GHz ~ 26.5GHz

Spectrum

&

Ref Level 30,00 dbm_ Offsel 24.53 0B = RBW 100 kHz
lo_att 2068 SWT

301 ms @ VBW 300 kHz _Mode Swesp

@ 17k vinw

Mmi[1]

43.00 dbm|
809.7730 MHz|

60

Start 30.0 MHz
—_—

30001 pts

Stop 1.0 GHz

Ref Level 30.00 03m  Offsel 24.83 0 = RBW 100 bz

o At 20de  SWT 255 ms @ VBW 300 kHz

Mode Sweep

(@ 10k view

ML)

M2[1]

40

-80 dam:

Start 1.0 GHZ 30001 pts
S —_—

Stop 76,5 GHz
W e

CSE Plot on Mid. Ch between 30MHz ~ 1 GHz

CSE Plot on Mid. Ch between 1GHz ~ 26.5GHz

=)

Spectrum
Ref Level 30.00 dBm  Offsel 24.50 06 & RBW 100 kHz
Att 20dE SWT _ 30.1ms @ VBW 300 kHz

Made swesp

[eree view

CITEN]

20

7218290 MHz|

80

Start 30.0 MHz 30001 pts

Stop 1.0 GHz

=
0.00 dBm  Offset 24.50 dB e RBW 100 kHz
Att 20dB  SWIT

255 ms @ VBW 300 kHz
e view

Mode Sweep

ML)
20 i

M2[1]

10 de

a dem

-10 dafm

-20 g8

-30 dgm

-40 dam W h

-60 dBm

Start 1.0 GHz 30001 pts
— —

smn'vn.s GH
[ CEEREEE ]

CSE Plot on High Ch between 30MHz ~ 1 GHz

CSE Plot on High Ch between 1GHz ~ 26.5GHz

=)

Spectrum

Ref Level 30,00 dbm  Offset 2+,73 0B = RBW 100 kHz

Att 2008 SWT 30,1 ms @ VBW 300 kHz _Mode Sweep
[e17r viow

MI[1]

+4.97 dBm|
935.4810 MHz|

-30 dBm

-40

60

Start 30.0 MHz 0001 pts
—_— —

Stop 1.0 GHz

L

Spectrum =
Ref Level 30.00 deém  Offset 24,73 d& & RBW 100 kHz
o art 0B SWT 255 ms @ VAW 300 ki

Mode Sweep
[@ 17k view

mi1]

M2[1]

15.561290 GHz,

Start 1.0 GHz 30001 pts Stop 26.5 GHz
e o

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 A2-12 of 12
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Appendix B. AC Conducted Emission Test Results

Temperature : 21.8~23.6C
Relative Humidity : |48.6~52.7%

Test Engineer : [Louis Chung

TEL : 886-3-327-0868 Page Number : B1 of B5
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CO07-HY

EUT Information

Report Number : FR511002G
2025/3/31

Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
100 T
90T
80+
70t
N 60_\ I CISPR-QP Limit atMain Ports
>
% L iz
£ 504 .. EISPR-Ave LimitatMain Ports
[ eV T S SN S S }
:»
~ a0t ¢ L g
1 0 ‘ ~ ‘
. 4
30+
1 &
201
101
0 } } ——+—+— } } —+—+—+—+— } !
150k 300 400500 800 1M 2M 3M 4M 5M 6 8 10M 20M  30M
Frequency inHz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line PE Corr.
(MHz) (dBuVv) (dBuv) | (dBuv) | (dB) (dB)
0.152835 29.37 55.84 26.47 | L1 FLO 20.0
0.152835 46.24 65.84 19.60 | L1 FLO 20.0
0.161700 27.36 55.38 28.02 | L1 FLO 20.0
0.161700 44.82 65.38 20.56 | L1 FLO 20.0
0.183750 24.33 54.31 29.98 | L1 FLO 20.0
0.183750 39.44 64.31 24.87 | L1 FLO 20.0
0.202290 20.99 53.52 3253 | L1 FLO 20.0
0.202290 35.42 63.52 28.10 | L1 FLO 20.0
0.406500 36.69 47.72 11.03 | L1 FLO 20.0
0.406500 40.95 57.72 16.77 | L1 FLO 20.0
0.532500 20.78 46.00 2522 | L1 FLO 20.0
0.532500 32.93 56.00 23.07 | L1 FLO 20.0
0.684330 23.80 46.00 22.20 | L1 FLO 20.0
0.684330 37.23 56.00 18.77 | L1 FLO 20.0
1.088250 20.60 46.00 25.40 | L1 FLO 20.0
1.088250 34.73 56.00 21.27 | L1 FLO 20.0
1.168080 18.42 46.00 27.58 | L1 FLO 20.0
1.168080 33.64 56.00 22.36 | L1 FLO 20.0
13.164810 31.44 50.00 18.56 | L1 FLO 20.5
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Report Number : FR511002G

CO07-HY
13.164810 36.84 60.00 23.16 | L1 FLO 20.5
21.851340 19.59 50.00 3041 | L1 FLO 20.9
21.851340 23.03 60.00 36.97 | L1 FLO 20.9

2025/3/31
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Report Number : FR511002G
COO07-HY 2025/3/31

EUT Information

Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral

Full Spectrum

100
80T
80+

70+

60_\ CISPR-QP Limit atMain Ports
|

0 TN e __CISPR-Ave LimitatMain Ports

Level in dBuV

40+ L 4
30+
204

104

0 t t t ———— t t t —+—
150k 300 400500 800 1M 2M 3M 4M 5M 6

Frequency inHz

o 4
—
o 4

M 20M  30M

Final Result

Frequency QuasiPeak | CAverage Limit Margin Line PE Corr.
(MHz) (dBuVv) (dBuV) (dBuV) (dB) (dB)
0.158100 26.72 55.56 28.84 | N FLO 20.0
0.158100 45.59 65.56 19.97 | N FLO 20.0
0.177090 24.56 54.62 30.06 | N FLO 20.0
0.177090 42.85 64.62 21.77 | N FLO 20.0
0.199500 22.39 53.63 31.24 | N FLO 20.0
0.199500 36.66 63.63 26.97 | N FLO 20.0
0.220380 19.98 52.81 32.83 | N FLO 20.0
0.220380 34.94 62.81 27.87 | N FLO 20.0
0.405690 36.72 47.74 11.02 | N FLO 20.0
0.405690 40.40 57.74 17.34 | N FLO 20.0
0.685680 21.21 46.00 24.79 | N FLO 20.0
0.685680 36.46 56.00 19.54 | N FLO 20.0
1.061250 18.46 46.00 2754 | N FLO 20.0
1.061250 35.93 56.00 20.07 | N FLO 20.0
1.181220 18.03 46.00 2797 | N FLO 20.0
1.181220 32.95 56.00 23.05 | N FLO 20.0
13.164000 31.32 50.00 18.68 | N FLO 20.5
13.164000 36.30 60.00 23.70 | N FLO 20.5
21.512040 19.25 50.00 30.75 | N FLO 20.9
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21.512040 | 23.13 | — ] 6000] 3687 [N [FLO | 20.9 ]
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR511002G

Appendix C. Radiated Spurious Emission Test Data

Temperature (C): 19.1~21.9
Test Engineer : Daniel Lee, Fu Chen, and Troye Hsieh
Relative Humidity (%): 50.2 ~ 65.2
Note symbol
-L Low channel location
-R High channel location
C1l. Radiated Spurious Emission Test Modes
Band Data
Mode Modulation Channel Frequency RU Remark
(MHz) Rate
Mode 1 2400-2483.5 Bluetooth-LE ASK 02 2404 1Mbps - -
Mode 2 2400-2483.5 Bluetooth-LE ASK 38 2440 1Mbps - -
Mode 3 2400-2483.5 Bluetooth-LE ASK 76 2478 1Mbps - -
Mode 4 2400-2483.5 Bluetooth-LE ASK 02 2404 2Mbps - -
Mode 5 2400-2483.5 Bluetooth-LE ASK 38 2440 2Mbps - -
Mode 6 2400-2483.5 Bluetooth-LE ASK 76 2478 2Mbps - -
Mode 7 2400-2483.5 Bluetooth-LE ASK 76 2478 2Mbps - SHF
Mode 8 2400-2483.5 Bluetooth-LE ASK 76 2478 2Mbps - LF
TEL : 886-3-327-0868 Page Number : Clof C32

FAX : 886-3-327-0855
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Report No. : FR511002G

C2. Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

Bluetooth-LE ASK | 02 2316.56 43.76 74.00 -30.24 H Peak | Pass - Band Edge
1

Bluetooth-LEASK = 02 | 4808.00 39.55 74.00 -34.45 \Y, Peak @ Pass - Harmonic

Bluetooth-LE ASK | 38 2497.18 44.61 74.00 -29.39 \% Peak | Pass - Band Edge
2

Bluetooth-LE ASK | 38 | 7320.00 41.80 74.00 -32.20 H Peak | Pass - Harmonic

Bluetooth-LE ASK | 76 | 2483.65 45.89 74.00 -28.11 \Y, Peak | Pass - Band Edge
3

Bluetooth-LEASK = 76 | 4956.00 42.65 74.00 -31.35 \Y, Peak = Pass - Harmonic

Bluetooth-LE ASK | 02 2377.83 44.23 74.00 -29.77 H Peak | Pass - Band Edge
4

Bluetooth-LEASK = 02 | 4808.00 39.20 74.00 -34.80 H Peak = Pass - Harmonic

Bluetooth-LE ASK | 38 | 2491.84 44.52 74.00 -29.48 \Y, Peak | Pass - Band Edge
5

Bluetooth-LE ASK =~ 38 | 7320.00 43.07 74.00 -30.93 H | Peak @ Pass - Harmonic

Bluetooth-LE ASK | 76 2483.70 47.84 74.00 -26.16 \% Peak | Pass - Band Edge
6

Bluetooth-LE ASK | 76 7434.00 42.98 74.00 -31.02 \Y, Peak | Pass - Harmonic
7 Bluetooth-LEASK | 76 = 19532.68 41.46 74.00 -32.54 H Peak Pass - SHF
8 Bluetooth-LE ASK | 76 30.97 34.89 40.00 -5.11 H QP Pass - LF

TEL : 886-3-327-0868 Page Number : C2 of C32

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR511002G

Pol. Horizontal Fundamental
" Level (dBuV/m) " Level (dBuV/m)
1225 1225
105, 105,
815 875
[ PEAK_T4]
70, 0.
52 ﬂ 52,
350 350,
17! 17!
Peak
30 329, 2348, 2367, 2386, 2405 1000 1400, 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHLL-HY Site + B3CHLI-HY
Condition: PEAK BE 74 3m 912D 01620 240828 HORIZONTAL Condition: PEAK 74 3m 91200 01628 248828 HORIZONTAL
+ RBW:1080.008kHz VBW: 3009, 808kHz SWT:Auto + RBH:1000.008kHz VBil:3000. 808Kz SWT:Auto
Detector : PEAK Detector : PEAK
Mode i1 Mode i1
setting @ 7F Setting @ 7F
Plane  : Z with adapter Plane  : Z with adapter
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Facter Loss Factor Facter Remark Freq Level Line Margin Level Facter Loss Factor Factor Remark
PHz dBuV/m dBuV/m 0B dBuV dB/m  dB  d8 B om  deg PHz dBuV/m dBuv/m  dB BV dB/m dB d8 B om  deg
1 316.56 43.76 74.00 -308.24 42.85 27.20 7.89 33.38 Q.08 360 122 PEAK 1 2404.00 164,77 183.49 27.48 7.21 33.33 0.0 360 122 PEAK
2 2316.56 -2.19 54.8@ -56.19 -- - -- - -- 388 122 AVERAGE 2 24p4.80 53.82 - - - - -- 388 122 AVERAGE
TEL : 886-3-327-0868 Page Number : C30f C32

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR511002G

Pol. Vertical Fundamental
" Level (dBuV/m) " Level (dBuV/m)
1225 1225
105, 105,
815 f 875
) PEAK_T4]
70, 0.
52 ( 52,
j y e x
39 i tert il
17! 17!
Peak
30 29, 2348, 2367, 2386, 2405 1000 1400, 800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHLL-HY Site + B3CHLI-HY
Condition: PEAK BE 74 3m 91280 01620 240828 VERTICAL Condition: PEAK 74 3m 91200 91620 248828 VERTICAL
+ RBW:1080.008kHz VBW: 3009, 808kHz SWT:Auto + RBHW:1080.008kHz VBi:3000. 808Kz SWT:Auto
Detector : PEAK Detector : PEAK
Mode i1 Mode i1
setting @ 7F Setting @ 7F
Plane  : Z with adapter Plane  : Z with adapter
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Facter Loss Factor Facter Freq Level Line Margin Level Facter Loss Factor Factor Remark
PHz dBuV/m dBuV/m 0B dBuV dB/m  dB  d8 B om  deg PHz dBuV/m dBuv/m  dB BV dB/m dB d8 B om  deg
1 2832615 4331 74.00 -30.69 42.45 27,14 7.10 33.38 0.8 149 360 PEAK 1 2404.00 167.43 ------ ------ 186.15 27.48 7.21 33.33 0.0 149 360 PEAK
2 2326.15 -2.64 54.80 -56.64 -- - -- - -- 149 36@ AVERAGE 2 24p4.80 61.43 ------ ------ - - - - -- 149 36@ AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C4 of C32



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR511002G

Pol. Horizontal Vertical
1 4ﬂLe\'el{llBu\”ln) 1 4ﬂLtwel{llBll\mn)
1225 1225
875 85
PEAK 74 PEAK 74
700 00
5. AVG_54 R AVG_54
| i b A i 7 PR HUAAAINL s et
o e WWM""W"W o P WWM»NW“‘
Peak
115 115
Avg
3000 6000, 9000 12000. 18000 3000 6000. 9000. 12000. 15000, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHI1-HY Site © @3CHI1-HY
Condition: PEAK 74 3m 91260 01620_240828 HORIZONTAL Condition: PEAK_74 3m 91200 01620 240828 VERTICAL
Mode i1 Mode i1
Setting @ 7F Setting @ 7F
Plane  : I with adapter Plane  : I with adapter
Linit Read At Cable Preamp Linit Read At Cable Preamp TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBui/m  dB dBu/ dB/m  dB Mz dBuV/m dBui/m  dB dBu/ dB/m  dB deg
1 4B08.08 39.45 74.00 -34.55 63.47 .35 9.8 66.75 0.50 1 486.08 39.55 74.00 -34.45 63.57 32.35 9.8 66.75 0.50 -- PEAK
2 4308.00 -6.50 54.80 -60.50 - - - -~ Average 2 4305.00 -6.40 54.00 -60.40 - - - -- Average
TEL : 886-3-327-0868 Page Number : C50f C32

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FR511002G

Mode Harmonic

2400-2483.5_Bluetooth-LE ASK _CH02_2404MHz

Pol. Horizontal Vertical
" Level (dBuvim) i Level (dBuVim)
1225 1225
1050 1050
i85 815
0 00
14.47G VG 54 NG 5
525 525
~14.5G S N EN AU ESVURERY ISR N S
30 30
Av
9 115 115
1;470 14476, 14482, 14488, 149, 14500 1;470 14476, 14482, 14488, 1494, 14500
Frequency (MHz) Frequency (MHz)
Site @ QICHLL-HY Site 1 QICHIL-HY
Condition: AVG 54 3n 91200 01620 240828 HORTZONTAL Condition: AVG 54 3n 91200 01620 240828 VERTICAL
ode i1 ode i1
Setting : 7F Setting : 7F
Plane @ I with adapter Plane @ I with adapter
" Level (dBuvim) i Level (dBuVim)
1225 1225
1050 1050
i85 815
0 00
17.7G VG 54 NG 5
525 525
~18G i
30 30
Av
9 115 115
17u700 17760, 17820, 17880, 17840, 18000 17u7[]0 17760, 17820, 17880, 17840, 18000

Frequency (MHz)

Site  : O3CHIL-Y

Condition: AVG 54 3n 91200 01620 240828 HORTZONTAL
fode i1

Setting : 7F

Plane @ I with adapter

Frequency (MHz)

Site @ O3CHIL-AY

Condition: AVG 54 3n 91200 01620 240828 VERTICAL
lode i1

Setting : 7F

Plane @ I with adapter

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C6 of C32




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR511002G

Pol. Horizontal Fundamental
" Level (dBuV/m) " Level (dBuV/m)
1225 1225
105, 105, 1
815 875
J PEAK_T4]
70, 0.
52 { 52,
i ol J DTN I —
350 350 -
17! 17!
Peak
30 2336, 2362, 2388, 2414, 440 1000 1400, 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIL-HY Site + B3CHIL-HY
Condition: PEAK BE 74 3m 912D 01620 240828 HORIZONTAL Condition: PEAK 74 3m 91200 01628 248828 HORIZONTAL
+ RBW:1080.008kHz VBW: 3009, 808kHz SWT:Auto + RBH:1000.008kHz VBil:3000. 808Kz SWT:Auto
Detector : PEAK Detector : PEAK
Mode i 2 Mode i 2
setting @ 7F Setting @ 7F
Plane  : Z with adapter Plane  : Z with adapter
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Facter Loss Factor Facter Remark Freq Level Line Margin Level Facter Loss Factor Factor Remark
PHz dBuV/m dBuV/m 0B dBuV dB/m  dB  d8 B om  deg PHz dBuV/m dBuv/m  dB BV dB/m dB d8 B om  deg
1 232170 43.77 74.00 -30.23 42.88 27.18 7.89 33.38 @.89 256 119 PEAK 1 2448.80 185.32 ------ ------ 183.77 27.68 7.26 33.31 @.e@ 256 119 PEAK
2 2311.78 -2.18 54.8@ -56.13 -- - -- - -- 256 119 AVERAGE 2 2448.80 59.37 ------ ------ - - - - -- 256 119 AVERAGE
TEL : 886-3-327-0868 Page Number : C7 of C32

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR511002G

Pol. Horizontal Fundamental
m Level (dBuV/m)
1225
105,
815
\ PEAK_BE_74]
70,
52 \ ]
\Ww e N e .
350
17!
Peak Blank
440 2452, 464, 2476, 2488, 2500
Frequency (MHz)
Site + B3CHIL-HY
Condition: PEAK BE 74 3m 912D 01620 240828 HORIZONTAL
+ RBW:1080.008kHz VBW: 3009, 808kHz SWT:Auto
Detector : PEAK
Mode i 2
setting @ 7F
Plane  : Z with adapter
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Facter Loss Factor Facter Remark
PHz dBuV/m dBuV/m 0B dBuV dB/m  dB  d8 B om  deg
1 249934 43.92 74.00 -30.08 41.97 27.98 7.3 33.28 @.89 256 119 PEAK
2 2499.34 -2.83 54.80 -56.03 -- - -- - -- 256 119 AVERAGE
TEL : 886-3-327-0868 Page Number : C8 of C32

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR511002G

PHz dBuV/m dBuV/m 0B dBuV dB/m  dB  d8 B om  deg

1 234627 43.24 74.00 -38.76 42,32 27.16 7.13 33.37 0.8 180 358 PEAK
2 2346.27 -2.71 54.8@ -56.71 -- - -- - -- 188 358 AVERAGE

Pol. Vertical Fundamental
" Level (dBuV/m) " Level (dBuV/m)

1225 1225

105, 105, 1

815 875

; PEAK_T4]
70, 0.
52 { 52,
! N o p ) i .dw«'] . " P y 4
350 e A
17! 17!
Peak
30 2336, 2362, 2388, 2414, 440 1000 1400, 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIL-HY Site + B3CHIL-HY
Condition: PEAK BE 74 3m 91280 01620 240828 VERTICAL Condition: PEAK 74 3m 91200 91620 248828 VERTICAL
+ RBW:1000.000kHz VBW:3009.008kHz SWT:Auto + RBW:1000.000kHz VBW:3000.008kHz SWT:Auto
Detector : PEAK Detector : PEAK
Mode i 2 Vode 12
setting @ 7F Setting @ 7F
Plane  : Z with adapter Plane  : Z with adapter
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Facter Loss Factor Facter Remark Freq Level Line Margin Level Facter Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB BV dB/m dB d8 B om  deg
1 2443.00 165.14 ------ ------ 183.59 27.68 7.26 33.31 @.0@ 160 358 PEAK
- -- 188 353 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C9 of C32



ssamanas. FCC RADIO TEST REPORT Report No. : FR511002G

Pol. Vertical Fundamental
m Level (dBuV/m)
1225
105,
815
\ PEAK_BE_74]
70, \
W w
! , s .
3,
17!
Peak Blank
440 2452, 464, 2476, 2488, 2500
Frequency (MHz)
Site + B3CHIL-HY
Condition: PEAK BE 74 3m 91280 01620 240828 VERTICAL
+ RBW:1080.008kHz VBW: 3009, 808kHz SWT:Auto
Detector : PEAK
Mode i 2
setting @ 7F
Plane  : Z with adapter
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Facter Loss Factor Facter Remark
PHz dBuV/m dBuV/m 0B dBuV dB/m  dB  d8 B om  deg
1 2497.18 44,61 74.00 -29.39 42.84 27.98 7.34 33.27 0.00 180 350 PEAK
2 2497.18 -1.34 54.8@ -55.34 -- - -- - -- 188 358 AVERAGE
TEL : 886-3-327-0868 Page Number : C10 of C32

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR511002G

Pol. Horizontal Vertical
1 4ﬂLmvel(dml\”ln) 1 4ﬂLtz'vel(dBll\mn)
1225 1225
1050 1050
815 815
PEAK_74) PEAK_ 74
700 0.0,
52 AVG_54] 52 AVG_54)
7 ’ 3 [P S — 7 1 9 AT, LR e
.,”WWW"W”' s e T “nw WM g
Peak 15 75
Avg 3000 6000. 9000 12000, 15000, 18000 3000 6000. 9000, 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Site & @3CHIL-HY Site + @3CHIL-HY
Condition: PEAK 74 3m 912D 01628_24A328 HORIZONTAL Condition: PEAK 74 3m 91260 B1628_240828 VERTICAL
Fode 12 Vode 12
Setting & 7F Setting : 7F
Plane  : I with adapter Plane  : I with adapter
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
MHz dBuv/m dBuv/m  dB dBw dB/m dB dB B om deg MHz dBuv/m dBuv/m  dB B dB/m A8 dB B om deg
1 4330.00 40.55 74.80 -33.45 63.89 32.72 10.10 66.78¢ @.54 - -- PEAK 1 4380.00 40.52 74.00 -33.48 63.86 32.72 10.1@ 66.78@ @8.54 - -- PEAK
2 4880.00 -5.40 54.00 -59.40 - - - - - - -~ Average 2 48B0.0@ -5.43 54.00 -59.43 - - - - - - -- Average
3 730.00 41.80 74.00 -32.20 57.75 36.76 12.76 65.78 0.31 - -- PEAK 3 730.00 41.63 74.00 -32.37 57.58 36.76 12.76 65.78 @.31 - -~ PEAK
4 7320.00 -4.15 54.00 -58.15 - - - - - - -- Average 4 730.00 -4.32 54.00 -58.32 - - - - - - -- Average
TEL : 886-3-327-0868 Page Number 1 C11 of C32

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT

Report No. : FR511002G

Mode Harmonic
2400-2483.5_Bluetooth-LE ASK _CH38_2440MHz
Pol. Horizontal Vertical
" Level (dBuvim) i Level (dBuVim)
1225 1225
1050 1050
i85 815
0 00
14.47G VG 54 NG 5
525 525
~14.5G
30 30
Av
9 115 115
1;470 14476, 14482, 14488, 149, 14500 1;470 14476, 14482, 14488, 1494, 14500
Frequency (MHz) Frequency (MHz)
Site @ QICHLL-HY Site 1 QICHIL-HY
Condition: AVG 54 3n 91200 01620 240828 HORTZONTAL Condition: AVG 54 3n 91200 01620 240828 VERTICAL
lode i1 lode i1
Setting : 7F Setting : 7F
Plane @ I with adapter Plane @ I with adapter
" Level (dBuvim) i Level (dBuVim)
1225 1225
1050 1050
i85 815
0 00
17.7G VG 54 NG 5
525 525
~18G P VEUNTS  UUS S SR T oy it
30 30
Av
9 115 115
17u700 17760, 17820, 17880, 17840, 18000 17u7[]0 AT760. 17820, 17880, 17840, 18000

Frequency (MHz)

Site  : O3CHIL-Y

Condition: AVG 54 3n 91200 01620 240828 HORTZONTAL
Vode i

Setting : 7F

Plane @ I with adapter

Frequency (MHz)

Site @ O3CHIL-AY

Condition: AVG 54 3n 91200 01620 240828 VERTICAL
lode i 2

Setting : 7F

Plane @ I with adapter

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C12 of C32




ssamanas. FCC RADIO TEST REPORT Report No. : FR511002G

Pol. Horizontal Fundamental
" Level (dBuV/m) " Level (dBuV/m)
1225 1225
1
105, 105,
815 \ 875
\ PEAK_BE_74] PEAK_T4]
70, 0.
52 i 52,
: 5 fempubiblmi e A PRI
e B s e aaiant .
17! 17!
Peak
s 24824 24868 24912 24955 2500 1000 1400, 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIL-HY Site + B3CHLI-HY
Condition: PEAK BE 74 3m 91200 01620 240828 HORIZONTAL Condition: PEAK 74 3m 91200 01628 248828 HORIZONTAL
+ RBW:1080.008kHz VBW: 3009, 80BkHz SWT:Auto + RBH:1000.008kHz VBil:3000. 808Kz SWT:Auto
Detector : PEAK Detector : PEAK
Mode i3 Mode i3
setting @ 7F Setting @ 7F
Plane  : Z with adapter Plane  : Z with adapter
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Facter Loss Factor Facter Remark Freq Level Line Margin Level Facter Loss Factor Factor Remark
PHz dBuV/m dBuV/m 0B dBuV dB/m  dB  d8 B om  deg PHz dBuV/m dBuv/m  dB BV dB/m dB d8 B om  deg
1 483.61 4434 74.00 -29.66 42.46 27.84 7.32 3.8 e.ee 315 23 PEAK 1 2478.00 106.39 ------ ------ 1e4.58 27.78 7.31 33.28 @@ 315 23 PEAK
2 2483.61 -1.61 54.8@ -55.61 -- - -- - - 315 23 AVERAGE 2 2478.80 60.44 ------ ------ - - - - -- 315 23 AVERAGE

TEL : 886-3-327-0868

Page Number : C13 of C32
FAX : 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR511002G

Pol. Vertical Fundamental
" Level (dBuV/m) " Level (dBuV/m)
1225 1225
1
105, 105,
815 \ 875
\ PEAK_BE_74] PEAK_T4]
70, 0.
52 1 52,
A o e w . " n Arvintt i
30 35grant udaas
17! 17!
Peak
s 24824 486.8 24912 24955 2500 1000 1400, 800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIL-HY Site + B3CHIL-HY
Condition: PEAK BE 74 3m 91280 01620 240828 VERTICAL Condition: PEAK 74 3m 91200 91620 248828 VERTICAL
+ RBW:1080.008kHz VB: 3009, 80BkHz SWT:Auto + RBHW:1080.008kHz VBi:3000. 808Kz SWT:Auto
Detector : PEAK Detector : PEAK
Mode i3 Mode i3
setting @ 7F Setting @ 7F
Plane  : Z with adapter Plane  : Z with adapter
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Facter Loss Factor Facter Remark Freq Level Line Margin Level Facter Loss Factor Factor Remark
PHz dBuV/m dBuV/m 0B dBuV dB/m  dB  d8 B om  deg PHz dBuV/m dBuv/m  dB BV dB/m dB d8 B om  deg
1 2483.65 45.89 74.00 -28.11 44,01 27.84 7.32 33.28 0.00 144 354 PEAK 1 2478.80 189,25 ------ ------ 187.44 27.78 731 3$.28 0.8 144 354 PEAK
2 2483.65 -0.86 54.80 -54.06 -- - -- - -- 144 354 AVERAGE 2 2478.88 63.30 ------ ------ - - - - -- 144 354 AVERAGE
TEL : 886-3-327-0868 Page Number : C14 of C32

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR511002G

Pol. Horizontal Vertical
1 HLevel(d&le) 1 HLW&IWB!IWIH)
1225 1225
1050 1050
815 815
PEAK_74) PEAK_ 74
700 0.0,
52 AVG_54] 52 AVG_54)
y 1 PSR ST 7 1 T SRR S,
“AWWMWMMMW o T e
Peak 15 75
Avg 3000 6000, 9000 12000, 15000, 18000 3000 6000. 9000, 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Site & @3CHIL-HY Site + @3CHIL-HY
Condition: PEAK 74 3m 912D 01628_24A328 HORIZONTAL Condition: PEAK 74 3m 91260 B1628_240828 VERTICAL
Fode 13 Vode t3
Setting & 7F Setting : 7F
Plane  : I with adapter Plane  : I with adapter
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
MHz dBuv/m dBuv/m  dB dBw dB/m dB dB B om deg MHz dBuv/m dBuv/m  dB B dB/m A8 dB B om deg
1 4956.00 40.96 74.80 -33.84 63.68 33.01 10.34 66.64 .57 - -- PEAK 1 4956.00 42.65 74.80 -31.35 65.37 33.01 10.34 66.64 @.57 - -- PEAK
2 4956.80 -4.99 54.80 -58.99 - - - - - - -~ Average 2 495608 -3.39 54.00 -57.30 - - - - - - -- Average
3 743400 41.63 74.80 -32.37 58.17 36.26 12.81 65.92 0.31 - -- PEAK 3 743400 42.42 74.00 -31.58 58.96 36.26 12.81 65.92 @.31 - -~ PEAK
4 743400 -4.32 54.00 -58.32 - - - - - - -- Average 4 743400 -3.53 54.08 -57.53 - - - - - - -- Average
TEL : 886-3-327-0868 Page Number : C15 of C32

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FR511002G

Mode Harmonic

2400-2483.5_Bluetooth-LE ASK _CH76_2478MHz

Pol. Horizontal Vertical
" Level (dBuvim) i Level (dBuVim)
1225 1225
1050 1050
i85 815
100 00
14.47G AVG_54 NG 54
525 525
~14.5G
30 30
Av
9 175 175
1440 14476, 14482, 14488, 14494, 14500 14 14476, 14482, 14488, 14494, 14500
Frequency (MHz) Frequency (MHz)
Site @ QICHLL-HY Site 1 QICHIL-HY
Condition: AVG 54 3n 91200 01620 240828 HORTZONTAL Condition: AVG 54 3n 91200 01620 240828 VERTICAL
lode 3 lode :3
Setting : 7F Setting : 7F
Plane @ T with adapter Plane @ T with adapter
" Level (dBuvim) i Level (dBuVim)
1225 1225
1050 1050
i85 815
100 00
17.7G AVG_54 NG 54
525 525
~18G [ SR .
30 30
Av
9 175 175
1710 17780, 17820, 17680, 17940, 18000 1770 17760, 17820, 17680, 17940, 16000
Frequency (MHz) Frequency (MHz)
Site @ QICHLL-HY Site 1 QICHIL-HY
Condition: AVG 54 3n 91200 01620 240828 HORTZONTAL Condition: AVG 54 3n 91200 01620 240828 VERTICAL
lode 3 lode :3
Setting : 7F Setting : 7F
Plane @ T with adapter Plane @ T with adapter
TEL : 886-3-327-0868 Page Number : C16 of C32

FAX : 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT

Report No. : FR511002G

Pol. Horizontal Fundamental
" Level (dBuV/m) " Level (dBuV/m)
1225 1225
105, 105,
815 f 875
/ PEAK_T4]
70, 0.
52 [ 52,
1 o et
[t 1 s o, et I g,
350 350 :
17! 17!
Peak
30 29, 2348, 2367, 2386, 2405 1000 1400, 800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHLL-HY Site + B3CHLI-HY
Condition: PEAK BE 74 3m 912D 01620 240828 HORIZONTAL Condition: PEAK 74 3m 91200 01628 248828 HORIZONTAL
+ RBW:1080.008kHz VBW: 3009, 808kHz SWT:Auto + RBH:1000.008kHz VBil:3000. 808Kz SWT:Auto
Detector : PEAK Detector : PEAK
Mode HE) Mode HE)
setting @ 7F Setting @ 7F
Plane  : Z with adapter Plane  : Z with adapter
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp APos  TPos
Freq Level Line Margin Level Facter Loss Factor Facter Remark Freq Level Line Margin Level Facter Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBV dB/m  dB  dB B o de PHz dBuV/m dBuv/m  dB BV dB/m  dB  dB a deg
1 37783 4423 74.00 -29.77 43.21 2.2 7.7 33.35 0@ 257 222 PEAK 1 2404.00 165.01 ------ ------ 183.73 27.48 7.21 33.33 @.@ 257 222 PEAK
2 BT7I.83 -1.67 54.88 -55.67  -- - == == = = -- AVFRAGE 2 2808.80 59.11 ----nn ---ee- - e e - -- AVERAGE
TEL : 886-3-327-0868 Page Number 1 C17 of C32

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR511002G

Pol. Vertical Fundamental
" Level (dBuV/m) " Level (dBuV/m)
1225 1225
105, 105,
815 / 875
} PEAK_T4]
70, 0.
52 ] J 52,
st tiord T . A umwfw’ R b bttt
30 il ’
17! 17!
Peak
30 29, 2348, 2367, 2386, 2405 1000 1400, 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIL-HY Site + B3CHIL-HY
Condition: PEAK BE 74 3m 91280 01620 240828 VERTICAL Condition: PEAK 74 3m 91200 91620 248828 VERTICAL
+ RBW:1080.008kHz VBW: 3009, 808kHz SWT:Auto + RBHW:1080.008kHz VBi:3000. 808Kz SWT:Auto
Detector : PEAK Detector : PEAK
Mode HE) Mode HE)
setting @ 7F Setting @ 7F
Plane  : Z with adapter Plane  : Z with adapter
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Facter Loss Factor Facter Remark Freq Level Line Margin Level Facter Loss Factor Factor Remark
PHz dBuV/m dBuV/m 0B dBuV dB/m  dB  d8 B om  deg PHz dBuV/m dBuv/m  dB BV dB/m dB d8 B om  deg
1 2386.76 44.09 74.00 -29.91 42.98 27.27 7.18 33.34 0.00 154 184 PEAK 1 2404.80 187.58 ------ ------ 186,22 27.49 7.21 33.33 0.0 154 184 PEAK
2 B86.76 -1.81 54.88 -55.81  -- - -- = - -= - AVFRAGE 2 2808.80 61.61 ----nn ----e- e e e e e e - AVERAGE
TEL : 886-3-327-0868 Page Number : C18 of C32

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR511002G

Pol. Horizontal Vertical
1 4ﬂLe\'el{dB!l\mn) 1 4ﬂLtwel{dBll\mn)
1225 1225
875 85
PEAK 74 PEAK 74
700 00
5. AVG_54 R AVG_54
) P | | R S T e I
“AW,,\JMWWWM “AW‘JMWMW
Peak
115 115
Avg
3000 6000, 9000 12000. 18000 3000 6000. 9000. 12000. 15000, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHI1-HY Site © @3CHI1-HY
Condition: PEAK_74 3m 91280 P1620_240828 HORIZONTAL Condition: PEAK_74 3m 91200 01620 240828 VERTICAL
Fode 14 Fode P4
Setting @ 7F Setting @ 7F
Plane  : I with adapter Plane  : I with adapter
Linit Read At Cable Preamp Linit Read At Cable Preamp TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBui/m  dB dBu/ dB/m  dB Mz dBuV/m dBui/m  dB dBu/ dB/m  dB deg
1 4B08.08 39.20 74.00 -34.80 63.22 32.35 9.8 66.75 0.50 1 486.08 38.95 74.00 -35.84 62.98 32.35 9.8 66.75 @.50 -- PEAK
2 4308.08 -6.70 54.00 -60.70 - - - -~ Average 2 4305.00 -6.94 54.00 -60.94 - - - -- Average
TEL : 886-3-327-0868 Page Number : C19 of C32

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT

Report No. : FR511002G

Mode Harmonic
2400-2483.5_Bluetooth-LE ASK _CH02_2404MHz
Pol. Horizontal Vertical
" Level (dBuvim) i Level (dBuVim)
1225 1225
1050 1050
i85 815
0 00
14.47G VG 54 NG 5
525 525
~14.5G
30 30
Av
9 115 115
1;470 14476, 14482, 14488, 149, 14500 1;470 18476, 14482, 14488, 1494, 14500
Frequency (MHz) Frequency (MHz)
Site @ QICHLL-HY Site 1 QICHIL-HY
Condition: AVG 54 3n 91200 01620 240828 HORTZONTAL Condition: AVG 54 3n 91200 01620 240828 VERTICAL
lode 4 ode i 4
Setting : 7F Setting : 7F
Plane @ T with adapter Plane @ T with adapter
" Level (dBuvim) i Level (dBuVim)
1225 1225
1050 1050
i85 815
0 00
17.7G VG 54 NG 5
525 525
~18G
30 30
Av
9 115 115
17u700 17760, 17820, 17880, 17840, 18000 17u7[]0 AT760. 17820, 17880, 17840, 18000

Frequency (MHz)

Site  : O3CHIL-Y

Condition: AVG 54 3n 91200 01620 240828 HORTZONTAL
fode i 4

Setting : 7F

Plane @ T with adapter

Frequency (MHz)

Site @ O3CHIL-AY

Condition: AVG 54 3n 91200 01620 240828 VERTICAL
lode i 4

Setting : 7F

Plane @ T with adapter

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C20 of C32




ssamanas. FCC RADIO TEST REPORT Report No. : FR511002G

Pol. Horizontal Fundamental
" Level (dBuV/m) " Level (dBuV/m)
1225 1225
105 105 1
815 875
[ PEAK_T4]
70, 0.
52 f 52,
. . oot B SO DO ‘ O I _—
39 sgfedeet ’
17! 17!
Peak
30 2336, 2362, 2388, 2414, 440 1000 1400, 800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIL-HY Site + B3CHIL-HY
Condition: PEAK BE 74 3m 912D 01620 240828 HORIZONTAL Condition: PEAK 74 3m 91200 01628 248828 HORIZONTAL
+ RBW:1080.008kHz VBW: 3009, 808kHz SWT:Auto + RBH:1000.008kHz VBil:3000. 808Kz SWT:Auto
Detector : PEAK Detector : PEAK
Mode i 5 Mode i 5
setting @ 7F Setting @ 7F
Plane  : Z with adapter Plane  : Z with adapter
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Facter Loss Factor Facter Remark Freq Level Line Margin Level Facter Loss Factor Factor Remark
PHz dBuV/m dBuV/m 0B dBuV dB/m  dB  d8 B om  deg PHz dBuV/m dBuv/m  dB BV dB/m dB d8 B om  deg
1 2367.46 43.88 74.00 -30.20 42.79 27.28 7.16 33.35 0.89 208 225 PEAK 1 2448.80 182,78 ------ ------ 181.23 27.60 7.26 33.31 @0.0@ 200 225 PEAK
7 PB67.86 -2.16 54.88 -56.18  -- - -- == - = -- AVFRAGE 2 2849.00 56.88 ------ ------ e e e e e e - AVERAGE
TEL : 886-3-327-0868 Page Number 1 C21 of C32

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR511002G

Pol. Horizontal Fundamental
m Level (dBuV/m)
1225
105,
815
\ PEAK_BE_74]
70, \
B e i
3,
17!
Peak Blank
440 2452, 464, 2476, 2488, 2500
Frequency (MHz)
Site + B3CHIL-HY
Condition: PEAK BE 74 3m 912D 01620 240828 HORIZONTAL
+ RBW:1080.008kHz VBW: 3009, 808kHz SWT:Auto
Detector : PEAK
Mode i 5
setting @ 7F
Plane  : Z with adapter
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Facter Loss Factor Facter Remark
PHz dBuV/m dBuV/m 0B dBuV dB/m  dB  d8 B om  deg
1 2492.82 4434 74.00 -29.66 42,38 27.98 7.3 33.27 0.09 208 225 PEAK
2 2492.@2 -1.57 54.8@ -55.57 -- - -- - - - -~ AVERAGE
TEL : 886-3-327-0868 Page Number 1 C22 of C32

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR511002G

Pol. Vertical Fundamental
" Level (dBuV/m) " Level (dBuV/m)
1225 1225
1
105, 105,
815 875
[ PEAK_T4]
70, 0.
52 j 52,
! " MM . b . " i
30 35014
17! 17!
Peak
30 2336, 2362, 2388, 2414, 440 1000 1400, 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIL-HY Site + B3CHIL-HY
Condition: PEAK BE 74 3m 91280 01620 240828 VERTICAL Condition: PEAK 74 3m 91200 91620 248828 VERTICAL
+ RBW:1080.008kHz VBW: 3009, 808kHz SWT:Auto + RBHW:1080.008kHz VBi:3000. 808Kz SWT:Auto
Detector : PEAK Detector : PEAK
Mode i 5 Mode i 5
setting @ 7F Setting @ 7F
Plane  : Z with adapter Plane  : Z with adapter
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Facter Loss Factor Facter Remark Freq Level Line Margin Level Facter Loss Factor Factor Remark
PHz dBuV/m dBuV/m 0B dBuV dB/m  dB  d8 B om  deg PHz dBuV/m dBuv/m  dB BV dB/m dB d8 B om  deg
1 2326.77 43.28 74.00 -30.80 42.35 27.13 7.19 33.38 @.00 188 192 PEAK 1 2449.80 186,16 ------ ------ 1p4.61 27.60 7.26 33.31 .00 180 192 PEAK
2 B6.77 -2.76 54.88 -56.70  -- - == == - == -- AVFRAGE 2 2840.00 60.27 ----n- ----e- e e e e e e - AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C23 of C32



ssamanas. FCC RADIO TEST REPORT Report No. : FR511002G

Pol. Vertical Fundamental
m Level (dBuV/m)
1225
105,
87.‘\
\ PEAK_BE_74]
70,
o
Mw«wu P 4 uhlu1 "
350
17!
Peak Blank
440 2452, 464, 2476, 2488, 2500
Frequency (MHz)
Site + B3CHIL-HY
Condition: PEAK BE 74 3m 91280 01620 240828 VERTICAL
+ RBW:1080.008kHz VBW: 3009, 808kHz SWT:Auto
Detector : PEAK
Mode i 5
setting @ 7F
Plane  : Z with adapter
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Facter Loss Factor Facter Remark
PHz dBuV/m dBuV/m 0B dBuV dB/m  dB  d8 B om  deg
1 2491.84 44,52 74.00 -29.48 42.57 27.98 7.3 33.28 0.09 180 192 PEAK
2 2491.84 -1.39 54.8@ -55.39 -- - -- - - - -~ AVERAGE
TEL : 886-3-327-0868 Page Number 1 C24 of C32

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR511002G

Pol. Horizontal Vertical
1 HLevel(d&le) 1 HLevel(dBnVJm)
1225 1225
1050 1050
815 815
PEAK_74) PEAK_ 74
700 0.0,
52 AVG_54] 52 AVG_54)
" 3 R el " ) A P TB Sia prbbnin|
“,,WWJWWW A A MWWWM‘WW
Peak 15 75
Avg 3000 6000, 9000 12000, 15000, 18000 3000 6000. 9000 12000, 15000. 18000
Frequency (MHz) Frequency (MHz)
Site & @3CHIL-HY Site + @3CHIL-HY
Condition: PEAK 74 3m 912D 01628_24A328 HORIZONTAL Condition: PEAK 74 3m 91260 B1628_240828 VERTICAL
Fode 15 Vode 15
Setting & 7F Setting : 7F
Plane  : I with adapter Plane  : I with adapter
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
MHz dBuv/m dBuv/m  dB dBw dB/m dB dB B om deg MHz dBuv/m dBuv/m  dB B dB/m A8 dB B om deg
1 4330.00 40.27 74.80 -33.73 63.61 32.72 10.10 66.78¢ @.54 - -- PEAK 1 4380.00 40.33 74.00 -33.67 63.67 32.72 10.1@ 66.78@ @8.54 - -- PEAK
2 4880.00 -5.63 54.80 -59.63 - - - - - - -~ Average 2 48B0.0@ -5.57 54.08 -59.57 - - - - - - -- Average
3 730.00 43.07 74.00 -30.93 50.82 36.76 12.76 65.78 0.31 - -- PEAK 3 7320.00 41.48 74.00 -32.52 57.43 36.76 12.76 65.78 .31 - -~ PEAK
4 7320.00 -2.83 54.00 -56.83 - - - - - - -- Average 4 730.00 -4.42 54.00 -58.42 - - - - - - -- Average
TEL : 886-3-327-0868 Page Number 1 C25 of C32

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT

Report No. : FR511002G

Mode Harmonic
2400-2483.5_Bluetooth-LE ASK _CH38_2440MHz
Pol. Horizontal Vertical
" Level (dBuvim) i Level (dBuVim)
1225 1225
1050 1050
i85 815
0 00
14.47G VG 54 NG 5
525 525
~14.5G
30 30
Av
9 115 115
1;470 14476, 14482, 14488, 149, 14500 1;470 14476, 14482, 14488, 1494, 14500
Frequency (MHz) Frequency (MHz)
Site @ QICHLL-HY Site 1 QICHIL-HY
Condition: AVG 54 3n 91200 01620 240828 HORTZONTAL Condition: AVG 54 3n 91200 01620 240828 VERTICAL
lode i 5 lode @5
Setting : 7F Setting : 7F
Plane @ T with adapter Plane @ T with adapter
" Level (dBuvim) i Level (dBuVim)
1225 1225
1050 1050
i85 815
0 00
17.7G VG 54 NG 5
525 525
~18G I TR RN A S T SRR e
30 30
Av
9 115 115
17u700 17760, 17820, 17880, 17840, 18000 17u7[]0 AT760. 17820, 17880, 17840, 18000

Frequency (MHz)

Site  : O3CHIL-Y

Condition: AVG 54 3n 91200 01620 240828 HORTZONTAL
Vode i35

Setting : 7F

Plane @ T with adapter

Frequency (MHz)

Site @ O3CHIL-AY

Condition: AVG 54 3n 91200 01620 240828 VERTICAL
lode i3

Setting : 7F

Plane @ T with adapter

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C26 of C32




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR511002G

Pol. Horizontal Fundamental
" Level (dBuV/m) " Level (dBuV/m)
1225 1225
1
105, 105,
815 \ 875
\ PEAK_BE_74] PEAK_T4]
70, 0.
52 52,
M"“""“‘J Wb . . . ey " o]
350 350,
17! 17!
Peak
s 24824 24868 24912 24955 2500 1000 1400, 800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIL-HY Site + B3CHLI-HY
Condition: PEAK BE 74 3m 91200 01620 240828 HORIZONTAL Condition: PEAK 74 3m 91200 01628 248828 HORIZONTAL
+ RBW:1080.008kHz VBW: 3009, 80BkHz SWT:Auto + RBH:1000.008kHz VBil:3000. 808Kz SWT:Auto
Detector : PEAK Detector : PEAK
Mode  : 6 Mode i 6
setting @ 7F Setting @ 7F
Plane  : Z with adapter Plane  : Z with adapter
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Facter Loss Factor Facter Remark Freq Level Line Margin Level Facter Loss Factor Factor Remark
PHz dBuV/m dBuV/m 0B dBuV dB/m  dB  d8 B om  deg PHz dBuV/m dBuv/m  dB BV dB/m dB d8 B om  deg
1 2453.85 46.16 74.00 -27.84 4428 27.84 7.3 33.28 0.8 200 227 PEAK 1 2478.00 106.19 ------ ------ le4.38 27.78 7.31 33.28 @.00 200 227 PEAK
7 MB3.B5 0.26 5488 -53.74  --  —-  -- == - -= - AVFRAGE 2 ATB.B0 60.29 ---mnn --eee- e e e e e e - AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 C27 of C32



ssamanas. FCC RADIO TEST REPORT

Report No. : FR511002G

Pol. Vertical Fundamental
" Level (dBuV/m) " Level (dBuV/m)
1225 1225
1
105, 105,
815 875
\ PEAK_BE_74] PEAK_T4]
70, 0.
52 1 52,
g, ] . — 4
ry o FITITRY, L
350 g5 et .
17! 17!
Peak
s 24824 24868 24912 24955 2500 1000 1400, 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIL-HY Site + B3CHLI-HY
Condition: PEAK BE 74 3m 91280 01620 240828 VERTICAL Condition: PEAK 74 3m 91200 91620 248828 VERTICAL
+ RBW:1080.008kHz VB: 3009, 80BkHz SWT:Auto + RBHW:1080.008kHz VBi:3000. 808Kz SWT:Auto
Detector : PEAK Detector : PEAK
Mode  : 6 Mode i 6
setting @ 7F Setting @ 7F
Plane  : Z with adapter Plane  : Z with adapter
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Facter Loss Factor Facter Remark Freq Level Line Margin Level Facter Loss Factor Factor Remark
PHz dBuV/m dBuV/m 0B dBuV dB/m  dB  d8 B om  deg PHz dBuV/m dBuv/m  dB BV dB/m dB d8 B om  deg
1 48370 47.84 74.00 -26.16 45.96 27.84 7.3 33.28 0.8 194 183 PEAK 1 2478.00 168.84 ------ ------ le7.83 27.78 7.31 33.28 0.0 194 183 PEAK
2 M83.78 1.93 54.88 -52.67  -- - -- == = = -- AVFRAGE 2 ATB.B0 62.95 ---nnn --ee- e e e e e e - AVERAGE
TEL : 886-3-327-0868 Page Number 1 C28 of C32

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR511002G

Pol. Horizontal Vertical
1 HLevel(dBqu) 1 HLevel(dBnWm)
1225 1225
1050 1050
815 815
PEAK_74) PEAK_ 74
700 0.0,
52 AVG_54] 52 AVG_54)
’ 1 b A | 7 1 E P Nt b gt piunet]
1KAWWMMW~W MW 1‘nwwwwww
Peak 15 75
Avg 3000 6000, 9000 12000, 15000, 18000 3000 6000. 9000 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Site & @3CHIL-HY Site + @3CHIL-HY
Condition: PEAK 74 3m 912D 01628_24A328 HORIZONTAL Condition: PEAK 74 3m 91260 B1628_240828 VERTICAL
Fode 16 Vode 16
Setting & 7F Setting : 7F
Plane  : I with adapter Plane  : I with adapter
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
MHz dBuv/m dBuv/m  dB dBw dB/m dB dB B om deg MHz dBuv/m dBuv/m  dB B dB/m A8 dB B om deg
1 4956.00 41.78 74.80 -32.22 64.59 33.01 10.34 66.64 @.57 - -- PEAK 1 4956.80 41.15 74.80 -32.85 63.87 33.01 10.34 66.64 @.57 - -- PEAK
2 4956.00 -4.12 54.00 -38.12 - - - - - - -~ Average 2 4956.80 -4.75 54.00 -38.75 - - - - - - -- Average
3 743400 42.20 74.00 -31.80 58.74 36.26 12.81 65.92 0.31 - -- PEAK 3 743400 42,98 74.00 -31.02 59.52 36.26 12.81 65.92 @.31 - -~ PEAK
4 743400 -3.70 54.00 -57.70 - - - - - - -- Average 4 743400 -2.92 54.00 -56.92 - - - - - - -- Average
TEL : 886-3-327-0868 Page Number 1 C29 of C32

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FR511002G

Mode Harmonic

2400-2483.5_Bluetooth-LE ASK _CH76_2478MHz

Pol. Horizontal Vertical
" Level (dBuvim) i Level (dBuVim)
1225 1225
1050 1050
i85 815
100 00
14.47G AVG_54 NG 54
525 525
~14.5G
30 30
Av
9 175 175
1440 14476, 14482, 14488, 14494, 14500 14 14476, 14482, 14488, 14494, 14500
Frequency (MHz) Frequency (MHz)
Site @ QICHLL-HY Site 1 QICHIL-HY
Condition: AVG 54 3n 91200 01620 240828 HORTZONTAL Condition: AVG 54 3n 91200 01620 240828 VERTICAL
lode 6 lode 6
Setting : 7F Setting : 7F
Plane @ I with adapter Plane @ I with adapter
" Level (dBuvim) i Level (dBuVim)
1225 1225
1050 1050
i85 815
100 00
17.7G AVG_54 NG 54
525 525
~18G R O A SO U B S S B U IS U SO S S ST Tt i
30 30
Av
9 175 175
1710 17780, 17820, 17680, 17940, 18000 1770 17760, 17820, 17680, 17940, 16000
Frequency (MHz) Frequency (MHz)
Site @ QICHLL-HY Site 1 QICHIL-HY
Condition: AVG 54 3n 91200 01620 240828 HORTZONTAL Condition: AVG 54 3n 91200 01620 240828 VERTICAL
lode 6 lode 6
Setting : 7F Setting : 7F
Plane @ I with adapter Plane @ I with adapter
TEL : 886-3-327-0868 Page Number : C30 of C32

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR511002G

Pol. Horizontal Vertical
+ n LEVel (dBuVim) .+ LEVE {dBuVim)
1225 1225
1050 1050
875 815
PEAK 74 PEAK 74
700 00
AVG_54 AVG_54
525 525
1
- O g bk bt " M 26 g o i gl Hering sty ' o
Peak 15 115
18000 19400, . 23600, 25000 18000 19400, . 23600, 25000
Frequency (MHz) Frequency (MHz)
Site + B3CHLL-HY Site + B3CHIL-HY
Condition: PEAK_74 Im SHF_1224 240624 HORIZONTAL Condition: PEAK 74 Im SHF_1224 240624 VERTICAL
Yode :7 Yode :7
Setting @ 7F Setting @ 7F
Plane  : I with adapter Plane  : I with adapter
Linit Read  Ant (able Preamp  Aux APos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m B B dB/m A8 dB A8 om  deg Mz dBuV/m dBuV/m B B dB/fm B B dB m  deg
1 19532.68 41.46 74.80 -32.54 51.81 37.93 25.63 64.37 -0.54 -- -- PEAK 1 19616.94 41.38 74.68 -32.70 51.58 37.83 25.71 64.28 -0.54 -- -- PEAK
TEL : 886-3-327-0868 Page Number : C31of C32

FAX: 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No. : FR511002G

Mode LF

2400-2483.5_Bluetooth-LE ASK _CH76_2478MHz

Pol. Horizontal Vertical
o Level (dBuVim) o Level (dBuVim)
700 700,
60.0 60.0
ap ap

500 ’7 500 ’7
40‘0—‘ 40‘0—‘

2
i 2 4 5 §
100 : 4 2 100 R
3
00 200,
QP/ 100 100,
3 24 418, 2. 806. 1000 Kl 24 418, 12, 805. 1000
pe ak Frequency (MHz) Frequency (MHz)
Site : B3CHII-HY Site ¢ BICHLI-HY
Condition: QP 3m BILOG_37059841_241127 HORIZONTAL Condition: QP 3m BILOG_37059881_241127 VERTICAL
Fode 8 Fode 18
Setting : Setting :
Plane  : Z with adapter Plane  : Z with adapter
Linit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
tHz dBuV/m dBuV/m B dBuv dB/m B 8 B om  deg MHz dBuV/m dBuv/m  dB dBuV dB/m B 8 B om  deg

1 30.97 34.89 4e.ee -5.11 42.22 24.21 @.87 32.41 @.0@ 18 353 QP 1 58,37 32.59 4e.ee -7.41 49.22 14.55 1.16 32.34 .00 160 la QP

2 198,78 35.86 43.58¢ -7.64 50.83 15.16 2.86 32.19 @.0@ - -- Peak 2 288.72 32,32 43.58 -11.13 47.26 15.19 2.86 32.19 @.00 - -- Peak

3 223.83 29.93 46.00 -16.67 44.34 15.59 2,19 32.19 0.e@ - -- Peak 3 260,71 24.46 46.00 -21.54 34.45 19.89 2.41 32.20 .00 - -- Peak

4 280.26 29.41 46.00 -16.59 46.20 18.95 2.47 32.21 .00 - -- Peak 4 45e.el 31.01 46.80 -14.99 36.79 23.29 3.13 32.20 0.00 - -- Peak

5 73,28 29.66 46.80 -16.34 29.34 25.88 3.94 32.12 @.0@ - -- Peak 5 747.80 30.43 46.88 -15.52 30.20 25.48 3.98 32.12 0.00 - -- Peak

6 954.41 31.90 46.80 -14.10 27.11 31.18 4.54 30.85 0.00 - -- Peak 6 950.26 33.78 46.80 -12.22 28.79 31.25 4.54 30.82 0.00 - -- Peak
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Appendix D. Duty Cycle Plots

Bluetooth - LE for 1Mbps Bluetooth - LE for 1Mbps

[BM Keysight Spectnam Analyzer - Swept SA T |

BB Ferigh Specom Andheer - Swept 28 =

e mL N R A AIGN 09:
Center Freq 2.440000000 GHz #Avg Type: RMS

PNO: Fast ~» 17ig: Free Run
IFGainiLow __ ®ATten: 20 dB

T R 2 e
Marker 3 A 278.000 ps #Avg Type: RMS
PNO: Fast —»— Trig: Free Run
IFGain:Low __#Atten: 20 dB
Mkr1 94.70 ms|

Ref 116.98 dBpvV 99.68 dBpV|

umr“l,“lvﬁfﬂ

‘Center 2.440000000 GHz
W 1.0 MHz

FUNCTION | FUNCTION wDTH

1176 »mewm Al Wt b

Center 2.440000000 GHz ‘Span 0 Hz
Res BW 1.0 MHz #VBW 1.0 MHz Sweep 100.0 ms (2001 pts)

Note:

1. Worst case Duty cycle = on time/100 milliseconds = 6 * 0.0840 / 100 = 0.50%
2. Worst case Duty cycle correction factor = 20*log(Duty cycle) = -45.95 dB

Duty Cycle Correction Factor Consideration for AFH mode:
The maximum possible ON time:
0.0840 ms x 6 =0.50 ms
Worst case Duty Cycle Correction factor, which is derived from the maximum possible ON time,
20 x 10g(0.50 ms/100 ms) = -45.95 dB
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Bluetooth - LE for 2Mbps Bluetooth - LE for 2Mbps

BB Keigh Spectrum Analyzer - Swept 54

o . R a e : b <. - . -
Center Freq 2.478000000 GHz #Avg Type: RMS Frequency Marker 1 51.5000 ms #Avg Type: RMS

PNO: Fast —»— 1rig: Free Run PNO: Fast ~»— T1g: Free Run
IFGainilow  #Aten: 20 dB 0 IFGaim:Low _ #Atten: 20dB
A s Auto Tune|

Ref 116.99 dBpV - Ref 116.98 dBpvV

1 — 1 f
Fl‘wr\%ww el

‘Center 2.478000000 GHz
MHz #VBW 1.0 MHz

FUNCTION | FURCTION wibTH

84,50 us | (A} O IR e

2740 s 4 A halimy

I___-0141dB
9143 dBuV|

Center 2.478000000 GHz
Res BW 1.0 MHz #VBW 1.0 MHz Sweep 100.0 ms (2001 pts)

Note:

1. Worst case Duty cycle = on time/100 milliseconds = 6 * 0.0845 / 100 = 0.51%
2. Worst case Duty cycle correction factor = 20*log(Duty cycle) = -45.90 dB

Duty Cycle Correction Factor Consideration for AFH mode:
The maximum possible ON time:
0.0845 ms x 6 =0.51 ms
Worst case Duty Cycle Correction factor, which is derived from the maximum possible ON time,
20 x 10g(0.51 ms/100 ms) = -45.90 dB
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Appendix E. Spot Check Evaluation on G8AK3

Conducted power test and radiated spurious emission test configurations were selected from the worst cases

identified in the reference model and tested to demonstrate the test data from reference model remains

representative for the variant model.

The deviation between the spot check and the referenced values is within 3dB, therefore data referencing is

justified according to the guidance in the ECR inquiry

Summary for power and RSE spot check for each FCC rule part is listed as below:

A4RGIKAW A4RG8BAK3
Test Item Mode Reference Variant Difference (dB)
Worst Result Check Result
BT 19.76 19.49 0.27
BLE 19.53 19.40 0.13
Conducted [ g| F aAsk 19.64 19.32 0.32
Power
(dBm) BLE GFSK 19.60 19.40 0.20
WiFi 2.4GHz 20.90 20.80 0.10
WiFi 5GHz 18.40 18.40 0.00
BT -26.90 -29.46 2.56
Radiated N R 1.89
Band Edges BLE 8.96 7.07
and BLE ASK -28.11 -26.86 1.25
Spurious BLE GFSK -4.78 -5.00 0.22
Emission —
(dBuV/m) WiFi 2.4GHz -1.76 -3.56 1.80
WiFi 5GHz -2.45 -2.80 0.35
TEL : 886-3-327-0868 Page Number : E1of E4
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Reference detail Section

WIEIESS Rule Part & Reference Type Grant/ Pl FCC ID

Technolog| Frequency FCC ID Permissive Rlezfzz(iebr}::e r(;feepr(e)zrr:c Filling
\ Band (Parent) Change (Variant)

ed
§15.247 -
2 AGHz A4RG1KAW | Original Grant G1KAW_FCC Part 15C BLE ASK Y A4RG8AK3

Equipment

Rule Part Class

15C DSS BLE ASK

TEL : 886-3-327-0868 Page Number : E2 of E4
FAX . 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.: FR511002G

List of Measuring Equipment

Calibration

Instrument | Brand Name Model No. Serial No. |Characteristics Date Test Date Due Date Remark
Hygrometer | TECPEL DTM-303A TP201996 N/A Nov. 01, 2024 I\KIAa;r.2267,,22002255~ Oct. 31, 2025 E:T".?gé’fﬁ?
Power Meter Anritsu ML2495A 1036004 N/A Jul. 04, 2024 I\KIAa;r.2267,,22002255~ Jul. 03, 2025 goﬁgg_ﬂfg
Power Meter | Agilent E4416A | GB41292344 N/A Jun. 26, 2024 I\KIAa;r.2267,,22002255~ Jun. 25, 2025 ?Tol_’:gé‘_ﬂfg
Power Sensor | Anritsu MA24118 1027253 | SOOMAZTA0GH | g1 04, 2024 | N 20 2025 | gul. 03, 2025 g";gg‘_ﬁfg
Power Sensor | DARE RPR3006W | “JONETEI | okHz-6GHz | Jan. 09, 2025 | (A 20, A" | gan. 08, 2026 ﬁ"ﬁgg‘_ﬁi?
Power Sensor | Agilent E9327A | US40441548 | SOMHz-18GHz | Jun. 25, 2024 | '\ 2% 205~ | yun. 24, 2025 gﬁ‘gg_ﬂf{‘;
Aﬁg;;‘ér ';E’L‘\?vgé‘ FSV40 101566 | 10Hz~40GHz | Aug. 23, 2024 I\'/\I/laar.r-2267,722002255~ Aug. 22, 2025 gﬁ‘gg_ﬂf{‘;
poaeer | Sohars FSV3044 101467 | 10HZ-44GHZ | Jan. 14,2025 | 1o 2% 200" | 3an. 13, 2026 gﬁ‘gg_ﬂf{‘;
Switch Control| g rgeon ETF-058 EC(:éiéO)?;)& N/A May 20, 2024 '\fwa;},zzef,zzoozzsg May 19, 2025 gﬁ‘gg_ﬂf{‘;
software | sporon  |PRPFLECRE A | qpottem|  NA | Neronooes | NA | rosen
Bilog Antenna | TESEQ oc%%br\?élDloDlrf-o 37059 & 01 | 30MHz~1GHz | Nov. 27, 2024 M:[;}.Zgélzgozé’s" Nov. 26, 2025 (o?gﬂﬁiﬂv)
Loop Antenna ggm‘;é‘ HFH2-22 100488 | 9 kHz~30 MHz | Aug. 29, 2024 Mﬁ,ﬁ;,zgs’,zfoz;{ Aug. 28, 2025 (o?gﬂﬁj—?\()
Horn Antenna SCH\’&RZBE BBHA 9120 D | 9120D-01620 | 1GHz~18GHz | Aug. 28, 2024 M}L\a‘;.rlzgéyzgozzsg Aug. 27, 2025 (o?gﬂﬁj—?\()
SH;Etg'r'fngom SCH‘A(’:?(RZBE BBHA 9170 1224 18GHz~40GHz | Jun. 24, 2024 M:I;}.zgéyzzoozzsg Jun. 23, 2025 (o?gﬁ:ifﬁﬂv)
Amplifier | SONOMA 310N 187312 | 9kHz-1GHz | Dec. 07,2024 M:‘;}_Zgélzggfg Dec. 06, 2025 (Osgﬂiff’:\()
Preamplifier Keysight 83017A MY53270080 |1GHz~26.5GHz | Mar. 23, 2025 M:‘;}_Zgéyz%;g Mar. 22, 2026 (053‘3?3%)
Preamplifier | oL OME | ERALOONABG £1900249 | 1GHZ-18GHz | Jan. 21, 2025 M:‘;}_Zgélzggfg Jan. 20, 2026 (Osé‘ﬂi‘ff’:\()
Preamplifier EMEC EM18G40G 060873 | 18GHz~40GHz | Sep. 02, 2024 M:‘;}_Zgélz%;s“ Sep. 01, 2025 (Osé‘ﬂiff’:\()
SAF;%CI;rZ“e”r‘ Keysight N9O10A | MY54200486 | 10Hz~44GHz | Oct. 14, 2024 M:[;'r .258,1230225; Oct. 13, 2025 (o?gﬂ?fﬁv)
EM Test Keysight | N9O3BA(MXE) | MY55420170 |20MHz~8.4GHz| Jul. 19, 2024 M:g.rlzgélzzoozzsg Jul. 18, 2025 (o?gﬂﬂ-olﬂv)
Controller EMEC EM 1000 N | ool L A M:;;} .205é’22002255~ N/A (o?gﬂif-or?v)
AntennaMast| EMEC | AM-BS-4500-B N/A 1~4m N/A M:l;'r .205é’22002255~ N/A (o?éﬁ:if-or?v)
Turn Table EMEC TT 2000 N/A 0~360 Degree N/A MA""‘;} .zgé’22002255~ N/A (o?gﬂﬁi?:v)
Software Audix | E36.2009-8-24 | RK-001053 N/A S e | A (Oﬁé‘ﬂﬂf’:\()
Hygrometer | TECPEL DTM-303B TP200880 N/A Aug. 29, 2024 M:‘;.r.zgéyzzoozzsg Aug. 28,2025 (o?éﬂ?f-o:v)
TEL : 886-3-327-0868 Page Number : E3 of E4
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Instrument | Brand Name Model No. Serial No. [Characteristics Calg);fglon Test Date Due Date Remark
HUBER + Mar. 25, 2025 ~ Radiation

RF Cable SUHNER SUCOFLEX 102 804013/2 30M~40G May 05, 2025 Apr. 08, 2025 May 04, 2026 (03CH11-HY)
HUBER + Mar. 25, 2025 ~ Radiation

RF Cable SUHNER SUCOFLEX 102 | MY2859/2 |30MHz~40GHz | May 05, 2025 Apr. 08, 2025 May 04, 2026 (03CH11-HY)
HUBER + Mar. 25, 2025 ~ Radiation

RF Cable SUHNER SUCOFLEX 102 803951/2 9K~30M May 05, 2025 Apr. 08, 2025 May 04, 2026 (03CH11-HY)
HUBER + Mar. 25, 2025 ~ Radiation

RF Cable SUHNER SUCOFLEX 102 803951/2 30M~40G May 05, 2025 Apr. 08, 2025 May 04, 2026 (03CH11-HY)
) - WHKX12-2700-3 3GHz High Mar. 25, 2025 ~ Radiation

Filter Wainwright | 500-18000-60SS SN3 Pass Filter | S®P-10:2024 ] "ap 08, 2025 | S€P- 992025 (o3ch11-Hy)
. . . WLK4-1000-153 1.53GHz Low Mar. 25, 2025 ~ Radiation

Filter Wainwright 0-8000-40SS SN11 Pass Filter Sep. 10, 2024 Apr. 08, 2025 Sep. 09, 2025 (03CH11-HY)
5910 Mar. 25, 2025 ~ Radiation

Attenuator HONOVA SMA-50-005 0028 N/A Sep. 10, 2024 Apr. 08, 2025 Sep. 09, 2025 (03CH11-HY)
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